





TABLE OF CONTENTS

% Operator Seat Group 23 ]l . . Circuits
Vacuum By-Pass OO Decals

% Main Broom 40

IMPORTANT NOTE:
Roots Multiclean Ltd. (RMCL) is not liable for any legal claims that may arise as a é
direct orindirect result of the contents of this manual. MACHINE DATA
Roots Multiclean Ltd. Please fill at the time of installation for future reference:
R.K.G. Industrial Estate, Ganapathy, Model No. -
Coimbatore - 641006, India.
Serial No. -
Engine No. -
Accessories -

Installation Date -

P/N: 557440108-00, Rev-A, 08/2019
Prepared by KM, NPM TD Dept.

Rhino RL 160 - DUO




INTRODUCTION




INTRODUCTION

PREFACE
Dear Customer,

We are pleased with you having chosen the Rhino RL 160 - DUO for your
cleaning requirements. Backed by our industry expertise that spans across two
decades, we assure you that the machine comes with ROOTS promise of
quality, efficiency and performance.

We advise you to carefully read through the instructions prior to the operation
of the machine. This manual contains detailed instructions for the proper
operation of the machine, along with important information regarding its
handling, care, maintenance and service needs.

We are sure that you will find the machine and its performance to your utmost
satisfaction. Once again, we thank you for choosing us as a trusted partner for
your cleaning requirements.

Usage, Handling & Modification

Use of the product beyond the specified scope of functioning is deemed
improper and the manufacturer cannot be held liable for any damages which
may arise due to this.

This machine may be used only by persons who are trained or are familiar with
the machine and are aware of the possible hazards involved. The appropriate
Accident Prevention Regulations as well as applicable general regulations
pertaining to Safety and Health at the work place must be adhered to by the
user.

Modifications made to machine without the manufacturer's consent will
relieve the manufacturer of responsibility and any possible liability for
consequential damage.

Notes on Warranty

Refer the Warranty manual supplied along with the machine.

Acceptance of the Machine

On arrival of the machine at the shipping address, please check for any damage
that may have occurred as a result of transit. In the event of any such damage,
the purchaser is bound by responsibility to send a claim letter to the concerned
authorized dealer with a copy of the invoice. The letter should be sent within 24
hours of receipt of the machine.

NOTE:
ILLUSTRATIONS SHOWN IN THIS MANUAL ARE FOR REPRESENTATIVE
PURPOSE ONLY. ACTUAL PRODUCT MAY VARY.

ROOTS reserves the right to change the product or contents of this manual
without prior information.

For Engine, Battery, Motors, Blowers or other OEM components related
information kindly refer to their manufacturers manual supplied along with
the machine for instructions regarding usage, maintenance and service.

N[

Rhino RL 160 - DUO




SECTION OVERVIEW




SECTION OVERVIEW

J

J

4 CHASSIS N ( FIREWALL N(  OPERATORSEAT [ LIFT ARM (" VACUUM BY-PASS
. 2N 2N 2N

4 HOPPER N[ MAIN BROOM ([ SIDE BROOM N SKIRT I ENGINE

. 2N 2N 2N 2N

4 N /7 N 4 N /7

HYDRAULIC CABIN (" OPTIONAL ACCESSORIES ) CIRCUIT SCHEMATICS

FLASHER

o
>
&
2
o
(=

STICKERS

RI:II!I|5

J

Rhino RL 160 - DUO







CHASSIS - FRONT WHEEL GROUP

REF. NO. PART NO DESCRIPTON Qry
1 558440023-00| CAP - BEARING
2 553440022-00| SLOTTED NUT - M24 X 2P 2
3 552330010-00| COTTER PIN - STEEL 5x 50 2
4 553440394-00| SPECIAL WASHER -25X45X3 2
5 553440021-00| NUT-WHEEL (M16) 10
6 558440014-00| HUB ASSY - FRONT 2
7 552850008-00 | HEX HEAD SCREW STEEL - 8.8 M8 X 16 8
8 552850203-00| WASHER - EN8 - 8.4x17x1.6 8
9a 558440010-00 | AXLE ASSY - LH 1
9% 558440006-00 AXLE ASSY - RH 1
10 552850501-00 HEX SOC CSK HD SCREW - M16x45 8

Note: “*” kindly refer the accessories section in this
manual for more details.

Rhino RL 160 - DUO 9




Note: “*” kindly refer the accessories section in this
manual for more details.

CHASSIS - REAR WHEEL GROUP

Rhino RL 160 - DUO

10




CHASSIS - REAR WHEEL GROUP

REF. NO.

© 00 N O U1 B W N P

N NN NNNNRRRRRR R B B R
O U D W N RFPR O OLWOWwWSNOUWDM WNPRLR O

PART NO
558440023-00
553440022-00
552330010-00
553440394-00
552610040-00
552850804-00
552850207-00
553441252-00
552480015-00
553440642-00
553440065-00
553442176-00
553442177-00
552850046-00
558441022-00
552330015-00
553440021-00
558440046-00
552850804-00
552850207-00
552430039-00
558440035-00
552610059-00
558441032-00
553440029-00
552850021-00

DESCRIPTON
CAP - BEARING

SLOTTED NUT - M24 X 2P

COTTER PIN - STEEL 5x 50

SPECIAL WASHER - 25 X 45 X 3

TAPER ROLLER BEARING 32007

HEX NUT - STEEL GR. 8 - M12

WASHER - EN8 - 12.5x28x3

EYE BOLT - MACHINE LIFTING M12 X 1.75
HEX NYLOCK NUT STEEL M16

CYLINDER WASHER - 17 X 36 X 6
CYLINDER - STEERING

REAR END PIN STEERING CYL

SPECIAL WASHER - 16.2 X 28 X 6

HEX HD SCREW ST 10.9 -M16 X 50 Zn Green
WHEEL ASSY - REAR AXLE

COTTER PIN - STEEL - 4 X 63

NUT-WHEEL (M16)

HUB ASSY - REAR

HEX NUT - STEEL GR. 8 - M12

WASHER - EN8 - 12.5x28x3

O'RING - 130X 8

GUIDE WELDMENT - O RING

TAPER ROLLER BEARING 33213

HOUSING ASSY REAR AXLE WMT

MOTOR -WHEEL

HEX HEAD SCREW STEEL - 8.8 M12 X 55

Qry

AR R R R P OD R OOR R RLRNRRRERRERENDMNRNRRR

Rhino RL 160 - DUO

11




CHASSIS - BRAKE GROUP

49
[
3
/
50

20
59 23 27
21— >\ @»//\4 N
22 ﬁ;m \ SR
23— / o5 26 50
24 43
30
N
28
oty

Rhino RL 160 - DUO 12




CHASSIS - BRAKE GROUP

REF. NO.

O 00 N OO U1 A W N B

N NN NNNNNRRRR R B B B R R
N OO A WN R O WLV OWNO MDA WNRERLR O

PART NO
558440231-00
552020020-00
552850203-00
553440276-00
553442396-00
553442181-00
553320110-00
553442377-00
552850009-00
552850008-00
552350008-00
552610066-00
558441035-00
558440153-00
552850038-00
552850207-00
552480014-00
558441036-00
558441037-00
553440294-00
558441039-00
552850909-00
552480008-00
552610065-00
553440289-00
558441038-00
552850024-00

DESCRIPTON
PARKING BRAKE LEVER ASSY
HEX HEAD SCREW - STEEL 8.8 - M8X65
WASHER - EN8 - 8.4x17x1.6
SPACER BUSH - 20L - HAND BRAKE
SPACER BUSH - HAND BRAKE ASSY
PIN PARKING BRAKE ASSY
LINCH PIN
MTG BKT - HAND BRAKE INDICATOR
HEX HEAD SCREW STEEL - 8.8 M8 X 20
HEX HEAD SCREW STEEL - 8.8 M8 X 16
WASHER-STEEL-5.3X10X1
IGUS BEARING - IGLIDUR GFM 2023-21
TUBE WMT - HAND BRAKE
ROD WELDMENT - HAND BRAKE
HEX HEAD SCREW STEEL - 8.8 M12 X 45
WASHER - EN8 - 12.5x28x3
HEX NYLOCK NUT STEEL M12
LINK LONG WMT - CABLE EXTENSION
EQUALISER WMT
RUBBER PAD - FOOT PEDAL
LEVER BRAKE WMT - FOOT PEDAL
SOCBUTTON HD CAP SCREW-ST 8.8 - M8 X 30
HEX NYLOCK NUT STEEL -M8
IGUS BEARING - IGLIDUR GFM 1416-06
SLEEVE - FOOT PEDAL
LEVER INNER WMT - FOOT PEDAL
HEX HEAD SCREW STEEL - 8.8 M8 X 120

R R RPN WR R R RNNDNRRNN

REF. NO.
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54

PART NO
552850901-00
553440066-00
558440048-00
558441107-00
553442426-00
558441108-00
553443065-00
552870051-00
553440280-00
553442941-00
553441270-00
553350473-00
553442431-00
552850904-00
558441361-00
552850011-00
552850010-00
552850802-00
558440229-00
558440228-00
553440001-00
553440003-00
553440005-00
553440002-00
558440166-00
552850801-00
553442930-00

DESCRIPTON
SOC BUTTON HD CAP SCREW-ST 8.8 - M6 X 12
CLAPM - BRAKE TUBE
BRAKE TUBE ASSY - RH
BRAKE TUBE ASSY LH WHEEL END
CONNECTOR - BRAKE METAL PIPE
BRAKE TUBE ASSY LH CYL END
HOSE LONG - BRAKE LINE CYL END
HOSE CLAMP 8 MM STEEL KLIP -WEL/PHONEIX
MASTER CYL - FOOT BRAKE
PVC HOSE (BRAKE) - 730MM
BRAKE LINE INLET OUTLET HOSE
T JOINT-NOZZLE
HOSE - BRAKE LINE CYL END
SOC BUTTON HD CAP SCREW-ST 8.8 - M6 X 25
BRAKE TUBE WMT - DUMMY
HEX HEAD SCREW STEEL - 8.8 M8 X 30
HEX HEAD SCREW STEEL - 8.8 M8 X 25
HEX NUT - STEEL GR. 8 - M8
BRAKE SHOE ASSY - RH
BRAKE SHOE ASSY - LH
BRAKE SHOE KIT - RH
CABLE ASSY - BRAKE
CLIP - CABLE RETENSION - WHEEL SIDE
BRAKE SHOE KIT - LH
MOUNT WELDMENT - BRAKE CYL
HEX NUT - STEEL GR. 8 - M6
LAMP TIMER KUBOTA

Qry

=
o

B R R R NNRRRPRBAENWRRRRRERROORRRLR R

Rhino RL 160 - DUO

13




CHASSIS - DASHBOARD & STEERING GROUP

A\ \\\ !

LT
-

S \\\ \\\(‘ ) /

- @
A b
/

Rhino RL 160 - DUO 14




CHASSIS - DASHBOARD & STEERING GROUP

REF. NO.

O 00 N OO U1 A W N B

N R R R R R R R R R R
O O 0o N OO »nn b W N R O

PART NO
558441784-00
553443725-00
553440310-00
553440312-00
553440309-00
553441126-00
553443907-00
558441003-00
553442078-00
553100172-00
553100112-00
553442425-00
552850805-00
552350025-00
552670114-00
553440505-00
553440056-00
553100111-00
552850018-00
552850205-00

DESCRIPTON
DASHBOARD WELDMENT - DUO
TEMP. GAUGE - EXPORT
GAUGE - LUBE OIL PRESSURE
GAUGE - AMPERE
GAUGE - FUEL
RED INDICATOR LIGHT
ORANGE INDICATOR LIGHT
STARTER SWITCH KIT - KUBOTA
SWITCH - INDICATOR
HORN SWITCH
STEERING WHEEL
BELLOW - STEERING ASSY
HEX NUT - STEEL GR. 8 - M16
WASHER-STEEL-17X30X3
CIRCLIP - B35
MASTER JACKET BUSH
SHAFT - STEERING COLUMN
WOOD RUFF KEY STEERING WHEEL
HEX HEAD SCREW STEEL - 8.8 M10 X 30
WASHER - EN8 - 10.5x20x2

Qry

U AR R R R R R R R R R R RNRR R R

REF. NO.

PART NO
558441041-00
553442193-00
558441040-00
553440348-00
553440061-00
558440062-00
558441782-00
558441078-00
553442194-00
552850203-00
552850009-00
552850201-00
552850044-00
558441318-00
558441495-00

DESCRIPTON
COLUMN WMT - STEERING
RUBBER GASKET STEERING COLUMN
TILT WMT - STEERING
STEERING - CONTROL UNIT
ADJUSTABLE LOCK-TILT
HOLDER ASSY - ADJ LOCK
DASH BOARD ASSY - DUO
STEERING WHEEL ASSY
BUSH - STEERING TILT HINGE
WASHER - EN8 - 8.4X17X1.6
HEX HEAD SCREW STEEL - 8.8 M8 X 20
WASHER - EN8 - 6.4x12.5x1.6
HEX HEAD SCREW STEEL 8.8 - M5 X 25
STEERING KNOB ASSEMBLY
SUPPORT-STEERING MOUNT WMT- CHASSIS-E4

Qry

R R N NNNNRRRRRRB R R

Rhino RL 160 - DUO

15




CHASSIS - APRON GROUP

REF. NO.

0O N O Ll b WN B

o

10a
10b
11
12 a
12b
13
14
15
16
17
18
19
20
21
22
23
24
25

PART NO
553442432-00
552850201-00
552850902-00
552850049-00
552850805-00
552850304-00
553442378-00
553441120-00
553442361-00
553442351-00
553442355-00
552850401-00
553442348-00
553442349-00
553442360-00
553442448-00
552850502-00
553442350-00
553441188-00
552850901-00
552850501-00
558441074-00
553100238-00
553442374-00
553442354-00
558441596-00
553442240-00

DESCRIPTON
MAN HOLE COVER RADIATOR - CHASSIS ASSY
WASHER - EN8 - 6.4x12.5x1.6
SOC BUTTON HD CAP SCREW-ST 8.8 - M6 X 16
HEX HEAD SCREW STEEL - 8.8 - M16 X 60
HEX NUT - STEEL GR. 8 - M16
CR PAN HEAD SCREW - STEEL - M6 X 16
MUDGUARD RUBBER WHEEL GUARD
PLATE - WHEEL GUARD RH
RUBBER INCLINED - MUDGUARD LH
PLATE LH - WHEEL GUARD INCLINED RUBBER
PLATE RH - WHEEL GUARD INCLINED RUBBER
CR CSK HEAD SCREW STEEL - M6 X 16
BKT - LH WHEEL GUARD RUBBER MTG
BKT - RH WHEEL GUARD RUBBER MTG
RUBBER - MUDGUARD LH
SPONGE RUBBER CELL 225 - 2015
HEX SOC CSK HD SCREW - M6x16
MUDGUARD COVER WHEEL GUARD LH & RH
CLAMP - BRAKE CABLE
SOCBUTTON HD CAP SCREW-ST 8.8 - M6 X 12
HEX SOC CSK HD SCREW - M16x45
FRONT SEALING WMT
MOUNTING BUSH BM
PLATE - FRONT RUBBER SEALING
FRONT SEALING RUBBER CHASSIS
CHASSIS WMT - DUO
REAR PLATE - WHEEL GUARD RUBBER MTG

Qry
1
16
4

N P P P NP O PR NN NMNDNPRER P

Rhino RL 160 - DUO

16




CHASSIS - FLOOR BOARD GROUP

QTyY

REF. NO.

© 00 N O U1 B W N

W W W WNNNNNNNNNNRRRRERRRRR R R
W N P O WOV ®W®WNO WA WNIERPROWOOONOOWDPDWNDNIERLR O

PART NO
553100592-00
558441067-00
553440073-00
552850203-00
552330003-00
552850907-00
553441224-00
553442324-00
553440320-00
552850802-00
552850012-00
552850004-00
552850201-00
553443340-00
558441779-00
553440071-00
553442393-00
558441066-00
553440109-00
552610063-00
552480008-00
552250003-00
553442325-00
552480011-00
553320503-00
553461244-00
553442920-00
558441073-00
553442398-00
553440407-00
558441496-00
558441497-00
552850005-00

DESCRIPTON
3M SAFETY WALK 610 S/W BLACK
FOOT PEDAL WMT
CLEVIS PIN - THROTTLE PEDAL - 8 X 85
WASHER - EN8 - 8.4x17x1.6
COTTER PIN - STEEL - 2X16
SOC BUTTON HD CAP SCREW-ST 8.8 - M8 X 20
LOCK - BATTERY DOOR
DOOR - BATTERY - FLOOR BOARD ASSY
HINGE - BATTERY DOOR
HEX NUT - STEEL GR. 8 - M8
HEX HEAD SCREW STEEL - 8.8 M8 X 40
HEX HEAD SCREW STEEL - 8.8 M6 X 16
WASHER - EN8 - 6.4x12.5x1.6
HOLDER - HST CABLE PEDAL END - E4
FLOOR BOARD WMT - DUO
CABLE - PUSH PULL - HST CONTROL
CLEVIS JOINT WITH SPRING LOADED PIN - M6
CRANK WMT PEDAL
SLEEVE - CRANK
IGUS BEARING - IGLIDUR GSM-1214-15
HEX NYLOCK NUT STEEL -M8
HEX LOCK NUT - STEEL GR. 08 - M6
STUD - ACCELERATOR CLEVIS
HEX NYLOCK NUT STEEL M6
BOOT-BATTERY CLAMP
BATTERY 12V 80AH 105D31R AMARON GO
FLOOR RUBBER - BATTERY
PLATE WMT - BATTERY
RUBBER FLAP - BATTERY
U BOLT - BATTERY ASSY
FLOOR BOARD ASSY - E4
BKT - HST CABLE HOLDER WMT
HEX HD SCREW - STEEL 8.8 - M6X20

1
1

=
o oP

N P R N R P R RPB NNRNRPRRRPWRRRPLRNNNOUORRLR DR

Rhino RL 160 - DUO

17




. FIREWALL ASSEMBLY



4
./‘UJ

N

FIREWALL ASSEMBLY

Rhino RL 160 - DUO

19




FIREWALL ASSEMBLY

REF. NO.

O 00 N O U1 B W N -

N N NNR R R R R RB R R R 2
W N R O L O0WwNO U M WN L O

PART NO
558441597-00
552850901-00
552850201-00
558441766-00
552850907-00
552850203-00
558441047-00
558441783-00
552850808-00
552350008-00
552850050-00
558441060-00
552850025-00
558441054-00
553443908-00
553441126-00
553441254-00
553441228-00
553442444-00
552110004-00
553442243-00
553442238-00
553442242-00

DESCRIPTON
FIREWALL WMT - DUO
SOC BUTTON HD CAP SCREW-ST 8.8 - M6 X 12
WASHER - EN8 - 6.4x12.5x1.6
THROTTLE SWITCHBOX WMT
SOC BUTTON HD CAP SCREW-ST 8.8 - M8 X 20
WASHER - EN8 - 8.4x17x1.6
FW GS MTG BKT WMT
FUSE BOX ASSY - DUO
HEX NUT - STEEL FR 8.8 - M5
WASHER-STEEL-5.3X10X1
HEX HEAD SCREW STEEL - 8.8 - M5 X 16
CONTROL VALVE ASSY
HEX HEAD SCREW STEEL - 8.8 M8 X 55
COVER ASSY - CONTROL VALVE
LPG RUBBER PAD - DUO
RED INDICATOR LIGHT
SWITCH - VACCUM BYPASS
SWITCH - HEAD LIGHT
SWITCH - PANEL PLUG
CR CSK HD SCREW - 55304 - M4X12
PLATE - SWITCH MTG FW ASSY
NYLON HOSE CLAMP FIREWALL ASSY
BOTTOM PLATE - NYLON BLOCK MTG

P, NP MNP RP P WP, P WERELENOOWRE RO WP

REF. NO.
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49

PART NO
552850801-00
553442952-00
552850902-00
558441051-00
553442439-00
553442440-00
553442441-00
553442236-00
552850204-00
552610072-00
558441048-00
558441049-00
558441050-00
552480008-00
553443638-00
553443328-00
553443329-00
552850906-00
552850204-00
553443951-00
553443943-00
553443911-00
553443910-00
552900016-00
552850004-00
552850202-00

DESCRIPTON
HEX NUT - STEEL GR. 8 - M6
HOUR METER (CURTIS) - 12V
SOC BUTTON HD CAP SCREW-ST 8.8 - M6 X 16
KNOB ASSY - SB & MB
RUBBER SHEET LH - MB & SB STOPPER ASSY
RUBBER SHEET MIDDLE-MB & SB STOPPER ASSY
RUBBER SHEET RH - MB & SB STOPPER ASSY
BUSH - BRUSH STOPPER ASSY
WASHER - EN8 - 8.4x24x2
IGUS THRUST WASHER GTM-0818-015
BASE BRUSH GUIDE WMT
SB FREE ADJ WMT
MB FREE ADJ WMT
HEX NYLOCK NUT STEEL -M8
RUBBER SHEET THROTTLE — FW ASSY
FLAP - FW REAR END -E4
PLATE MTG - FW REAR FLAP -E4
SOC BUTTON HD CAP SCREW - STEEL - M8X16
WASHER - EN8 - 8.4X24X2.0
EDGE PROTECTOR - HYD HOSE (FW WMT)
BEADING HYD TANK - DUO
SWITCH /FNR (RED/GREEN LED)
SWITCH ON/OFF (RED LED)
CABLE GLAND M25 X 1.5
HEX HD SCREW - STEEL 8.8 - M6X16
WASHER - EN8 - 6.4x18x2

QTyY

2D P P R R R UUOWRRRNRRREROONNIERERERLRNOWIE W

Rhino RL 160 - DUO

20




FIREWALL ASSEMBLY - CONTROL VALVE & COVER GROUP

REF. NO. PART NO DESCRIPTON Qry
1 553442423-00| CONTROL VALVE 1
2 558441063-00| PLATE WMT - MB 1
3 558441064-00| LEVER WMT - LIFT 1
4 558441062-00| LEVER TILT WMT 1
5 558441061-00| LEVER DOOR - WMT 1
6 553440352-00( KNOB-M10 4
7 552850009-00 | HEX HEAD SCREW STEEL - 8.8 M8 X 20 4
8 558441055-00 | COVER WMT - CONTROL VALVE 1
9 553442397-00| REXINE - CONTROL VALVE LEVERS 1
10 558441056-00 | PLATE WMT - REXINE 1
11 552350011-00 | WASHER-STEEL-6.4X12.5X1.6 3
12 552480011-00 HEX NYLOCK NUT STEEL M6 3
Rhino RL 160 - DUO 21




FIREWALL ASSEMBLY - FUSE BOX GROUP

REF. NO. PART NO DESCRIPTON QrTy
1 552900006-00 | CABLE GLAND M32 3
2 558441452-00 | FUSE BOX WMT - E4 1
3 552130011-00 | CR PAN HEAD SCREW - STEEL - M5X12 6
4 553442929-00 | 5 - PIN NC RELAY 7
5 553443914-00 | COVER PLT - FUSE BOX DUO 1
6 553442438-00 | BLADE FUSE - 25A 1
7 553442437-00 | BLADE FUSE - 20A 2
8 553442435-00 | BLADE FUSE - 10A 3
9 553442442-00 | FLASHER 12V SE/SK 1613 1
10 552850201-00 | WASHER - EN8 - 6.4X12.5X1.6 1
11 552850302-00 | CR PAN HEAD SCREW - STEEL - M6 X 12 5
12 553441331-00 | PLA RELAY 2
13 552130002-00 | CR PAN HEAD SCREW - STEEL - M3X12 4
14 553443219-00 | FRONT COVER - FUSE BOX - E4 1
15 553440331-00 | SB DAMPER - RUBBER 2
16 552850806-00 | HEX NUT STEEL - M3 2
Rhino RL 160 - DUO 22




OPERATOR STATION ASSEMBLY



OPERATOR STATION ASSEMBLY

Rhino RL 160 - DUO

24




OPERATOR STATION ASSEMBLY

REF.NO

© 00 N O Ul b W N B

N NN NNNNNRERRRRRPRP B R
N OO0 WN R O WLV OKOWNO U D WNR O

PART NO
558441775-00
558441595-00
558441780-00
553440331-00
558441994-00
553440822-00
553310168-00
553443886-00
553440821-00
553440823-00
553442984-00
553443854-00
552850906-00
552300005-00
552850203-00
552850201-00
552850901-00
552850204-00
552850012-00
552850802-00
552250004-00
552850606-00
552850608-00
552480008-00
552850908-00
552850003-00
552850005-00

DESCRIPTON
OP HOOD WMT - DUO
LPG CLY DOOR WMT
LOCK BKT - LPG DOOR WMT
SB DAMPER - RUBBER
LPG CYL FRONT DOOR ASSY
HINGE - OP HOOD ASSY
GROOMET - TERMINAL
OP HOOD HT - COVER - DUO
PLATE SEAT MTG - OP HOOD ASSY
BUSH - SEAT MOUNTING
SPACER — OP SEAT ASSY
LOCK - LPG CYL DOOR
SOC BUTTON HD CAP SCREW - STEEL - M8X16
DOMECAP NUT - SS304 - M8
WASHER - EN8 - 8.4X17X1.6
WASHER - EN8 - 6.4X12.5X1.6
SOC BUTTON HD CAP SCREW - STEEL - M6X12
WASHER - ENS8 - 8.4X24X2.0
HEX HD SCREW - STEEL 8.8 - M8X40
HEX NUT - STEEL GR.8 - M8
HEX LOCK NUT - STEEL M8
HEX SOC HD CAP SCREW - STEEL - M8X30
HEXSOC HEAD CAP SCREW-STEEL-M8X50
HEX NYLOCK NUT - STEEL GR.8 - M8
SOC BUTTON HD CAP SCREW - STEEL - M8X25
HEX HD SCREW - STEEL 8.8 - M6X12
HEX HD SCREW - STEEL 8.8 - M6X20

QTyY

DA NN OORFRP P NPRPRRPNNLEPRPR

==
(o) N =N

A AN BANNRPRPR P WO®

Rhino RL 160 - DUO

25




LIFT ARM ASSEMBLY



LIFT ARM ASSEMBLY

Rhino RL 160 - DUO

27




LIFT ARM ASSEMBLY

28

Rhino RL 160 - DUO




LIFT ARM ASSEMBLY

REF.NO.

O 00 N O U1 B W N B

W N NNMNNNNDNRNDNRRRRRRPRPE B P B
O VU 0 N O U B WNPRPO OOWNOWUSMDMWRNIEPRER O

PART NO
558441264-00
552610074-00
552610075-00
552610064-00
558440528-00
558441269-00
558441271-00
553442802-00
553442801-00
558441448-00
553442458-00
553442459-00
553440544-00
553440537-00
553440536-00
553440404-00
553442614-00
553440538-00
553441266-00
553440539-00
553442460-00
553440543-00
553442461-00
553440448-00
553440358-00
553442462-00
552610053-00
553440394-00
553442292-00
558441272-00

DESCRIPTON
LIFT ARM WMT
BEARING - PLAIN SPHERICAL - GE45 UK 2RS
BEARING - PLAIN SPHERICAL - GE40 UK 2RS
IGUS BEARING - IGLIDUR GSM-2528-25
SAFETY STOPPER - WELDMENT
PIN WMT LH - HOPPER END
PIN WMT RH - HOPPER END
TILT CYLINDER - HYDRAULIC
LIFT CYLINDER HYDRAULIC
DUCT WMT ARM ASSY - E4
RETAINER - HOPPER PIVOT - ARM ASSY
PLATE - HOSE GUIDE
LOCKER - PIVOT PIN
PIN - LIFT CYL (ROD END)
PIN - LIFT CYL (BASE END)
SPRING - MB SPANNER
HYD HOSE CLAMP - ARM ASSY
PIN - TILT CYL (BASE END)
PROXIMITY SENSOR MTG PLATE
PIN - ARM (CHASSIS END)
PIN LH CHASSIS END - ARM ASSY
RETAINER - ARM PIVOT (CHASSIS END)
SLEEVE - ARM PIVOT LH CHASSIS END
BELLEVILLE SPRING - 43 X 80 X 2
BEADING - DUCT MOUTH
CLAMP - BEADING
IGUS BEARING - IGLIDUR GFM 2528-21
SPECIAL WASHER - 25 X 45 X 3
MANIFOLD - SB & TC
STOPPER WMT - ARM ASSY

Qry

R R N 00 R R N R NRRRNNNRRDBDENNIERRNIRIRRLRNNNLER

REF.NO.
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59

PART NO
553442467-00
553441337-00
558441273-00
558441296-00
553442842-00
552850801-00
552850201-00
552850203-00
552850903-00
552330007-00
552670107-00
552350017-00
552670142-00
552670141-00
552850004-00
552850008-00
552850905-00
552850009-00
552850010-00
552850003-00
552850050-00
552850603-00
552850606-00
552850906-00
558441297-00
553442844-00
552350008-00
552850502-00
552850609-00

DESCRIPTON
SPACER - LH DUCT - ARM ASSY
NYLON WASHER
HOSE GUIDE WMT
HYD CLAMP WMT - ARM ASSY
PLATE RH - HOSE GUIDE
HEX NUT - STEEL GR. 8 - M6
WASHER - ENS8 - 6.4x12.5x1.6
WASHER - EN8 - 8.4x17x1.6
SOC BUTTON HD CAP SCREW-ST 8.8 - M6 X 20
COTTER PIN STEEL-3.2 X 35
CIRCLIP - A25
WASHER - STEEL - 8.4X24X2
CIRCLIP - B68
CIRCLIP - B62
HEX HEAD SCREW STEEL - 8.8 - M6 X 16
HEX HEAD SCREW STEEL - 8.8 - M8 X 16
SOC BUTTON HD CAP SCREW-ST 8.8 - M8 X 10
HEX HEAD SCREW STEEL - 8.8 - M8 X 20
HEX HEAD SCREW STEEL - 8.8 - M8 X 25
HEX HEAD SCREW STEEL - 8.8 - M6 X 12
HEX HEAD SCREW STEEL - 8.8 - M5 X 16
HEX SOC HD CAP SCREW -STEEL 8.8 - M6 X 25
HEX SOC HD CAP SCREW -STEEL 8.8 - M8 X 30
SOC BUTTON HD CAP SCREW-ST 8.8 - M8 X 16
EL VALVE ACTUATOR WMT
VALVE ACTUATOR IMPACT PLT
WASHER-STEEL - 5.3X10X1
HEX SOC CSK HD SCREW - M6x16
HEX SOC HD CAP SCREW - ST 8.8 - M6 X 45

Qry

N N D P P NON BN BANMNDNMNDNOBSDEDNRN

Rhino RL 160 - DUO

29




VACUUM BY-PASS ASSEMBLY



VACUUM BY-PASS ASSEMBLY

Rhino RL 160 - DUO 31




VACUUM BY-PASS ASSEMBLY

32

Rhino RL 160 - DUO




VACUUM BY-PASS ASSEMBLY

REF.NO. PART NO DESCRIPTON Qry REF.NO. PART NO DESCRIPTON Qry
1 558441485-00 | CRANK MTG BASE PLATE WMT-VACU BYPASS-E4 1 31 552330003-00 | COTTER PIN - STEEL - 2X16 2
2 558441481-00 DUCT WMT - VACUUM BYPASS - E4 1 32 552850009-00 | HEXHEAD SCREW STEEL - 8.8 M8 X 20 8
3 558441486-00 | CRANK ROD WMT - VACUUM BYPASS - E4 1 33 552850027-00 | HEXHEAD SCREW STEEL - 8.8 M8 X 45 2
4 558441292-00 DOOR CRANK WMT - VACCUM BYPASS 1 34 552850016-00 | HEXHEAD SCREW STEEL - 8.8 M10 X 20 1
5 558441293-00 | ACTUATOR TOP PIVOT WMT 1 35 553442291-00 | SEQUENCE VALVE BLOCK EATON 1
6 558441294-00 | ACTUATOR TOP MTG BKT 1 36 553442421-00 | SEQUENCE VALVE 1
7 553442764-00 | SPRING ACTUATOR - VACUUM BYPASS 1 37 553442424-00 | PRESSURE RELIEF VALVE 1
8 553440483-00 PLATE GASKET - VB 1 38 553442858-00 | TOP PLATE - SEQUENCE VALVE 1
9 553441225-00 BEADING - VACCUM BY PASS 1 39 558441306-00 | PLATE MTG WMT SEQUENCE VALVE 1
10 553441311-00 | GASKET - VACCUMBY PASS 1 40 558441480-00 | VACUUM BY-PASS ASSY - E4 1
11 553442760-00 PLATE SHUTTER - VACUUM BYPASS 1
12 553442761-00 PIN -ACTUATOR ROD END 1
13 553442762-00 PIN -ACTUATOR BASE END 1
14 553442763-00 | STUD - VACUUM BYPASS 1
15 553442765-00 | SPACER - ACTUATOR ASSY 1
16 552610067-00 IGUS BEARING - IGLIDUR GFM 810-10 2
17 552500049-00 DUMMY - 1/4 1
18 553440281-00 | OIL TANK - FOOT BRAKE 1
19 553442431-00 HOSE - BRAKE LINE CYL END 1
20 552870051-00 HOSE CLAMP 8 MM STEEL KLIP -WEL/PHONEIX 2
21 558441305-00 | VALVE ASSY - SEQ & PR 1
22 553442068-00 END LIMITER VALVE 10mm ST 1
23 552850004-00 HEX HEAD SCREW STEEL - 8.8 M6 X 16 3
24 552850201-00 | WASHER - EN8 - 6.4x12.5x1.6 7
25 552850003-00 HEX HEAD SCREW STEEL - 8.8 M6 X 12 4
26 552480012-00 HEX NYLOCK NUT STEEL M10 1
27 552250009-00 HEX LOCK NUT - STEEL GR. 08 - M10 2
28 552850803-00 HEX NUT - STEEL GR. 8 - M10 1
29 552850203-00 | WASHER - ENS8 - 8.4x17x1.6 22
30 552850008-00 HEX HEAD SCREW STEEL - 8.8 M8 X 16 12
Rhino RL 160 - DUO 33




HOPPER ASSEMBLY



HOPPER ASSEMBLY

35

Rhino RL 160 - DUO




HOPPER ASSEMBLY

36

Rhino RL 160 - DUO




HOPPER ASSEMBLY

Rhino RL 160 - DUO 37




HOPPER ASSEMBLY

REF.NO. PART NO DESCRIPTON Qry REF.NO. PART NO DESCRIPTON Qry
l.a 558441321-00 HOPPER WELDMENT 1 31 553442584-00 | WASHER-10.5X30X6 1
1.b 558441428-00 HOPPER WELDMENT ( LEFT HAND SIDE BRUSH ) 1 32 558441350-00 RUBBER GUIDE WMT - REAR DOOR 1

2 553441533-00 HINGE - HOPPER TOP COVER 2 33 553442603-00 PIN DOOR CYL (ROD END) 1
3 558441323-00 | TOP DOOR ASSY - HOPPER 1 34 553442520-00 HYD HOSE CLAMP - ARM ASSY 3
4 553442521-00 FLAP - HOPPER REAR DOOR 5 35 553441333-00 ELECTRICAL CABLE CLAMP 4
5 558441327-00 HOLDER WMT - FOAM 1 36 553442869-00 EDGE PROTECTOR - HOPPER 2
6 553440426-00 | ALIGNMENT PAD - HOPPER 2 37 552610063-00 IGUS BEARING - IGLIDUR GSM-1214-15 4
7 553440504-00 BEADING-CHANNEL 2 38 553442874-00 | SHIM - HOPPER TILT CYL ROD END 1
8 553440502-00 PANEL FILTER 2 39 553440492-00 | SHIM - ALIGNMENT PAD 1
9 558441328-00 PLATE TOGGLE RH WMT 1 40 552850201-00 | WASHER - EN8 - 6.4x12.5x1.6 52
10 558441329-00 BKT SPRING MTG WMT TOGGLE CLAMP 2 41 552850205-00 | WASHER - EN8 - 10.5x20x2 14
11 553442864-00 | TOGGLE COMPRESSION SPRING 2 42 552850204-00 | WASHER - EN8 - 8.4x24x2

12 553442865-00 HOLDER - FILTER CLAMP BKT 4 43 552850202-00 | WASHER - EN8 - 6.4x18x1.6 6
13 558441330-00 FILTER TOP FRAME WMT 2 44 552850304-00 | CR PAN HEAD SCREW - STEEL - M6 X 16 20
14 558441331-00 | TOGGLE CLAMP ASSY - HOPPER 2 45 552350031-00 | WASHER STEEL - 8.4X17X1.6 4
15 558441333-00 PLATE TOGGLE LH WMT 1 46 553320110-00 LINCH PIN 2
16 553442543-00 PIN REAR - SPRING ASSY 2 47 552850017-00 HEX HEAD SCREW STEEL - 8.8 - M10 X 25 9
17 558441334-00 | SINGLE VIBRATOR ASSY 1 48 552850010-00 HEX HEAD SCREW STEEL - 8.8 - M8 X 25 3
18 552610053-00 IGUS BEARING - IGLIDUR GFM 2528-21 2 49 552850005-00 HEX HEAD SCREW STEEL - 8.8 - M6 X 20 20
19 552430037-00 | O'RING-25X3 2 50 552850004-00 HEX HEAD SCREW STEEL - 8.8 - M6 X 16 11
20 553440597-00 MTG BKT - FILTER COVER LOCK 1 51 553442604-00 | WASHER STEEL-8.5X26 X6 1
21 558441340-00 LOCK ASSY - HOPPER DOOR 1 52 552850502-00 HEX SOC CSK HD SCREW - M6x16 8
22 558100086-00 BOOT ASSY BH SUPPORT 2 53 552850503-00 HEX SOC CSK HD SCREW - M6 x 25 4
23 553100284-00 | STUD BOOT BH 2 54 552850605-00 HEX SOC HD CAP SCREW -STEEL 8.8 - M8 X 16 6
24 558441351-00 DOOR ASSY BOTTOM - HOPPER 1 55 552230004-00 HEX SOC HEAD CAP SCREW -STEEL - M5X12 2
25 558441346-00 | STRUT ASSY - HOPPER 2 56 552850801-00 HEX NUT - STEEL GR. 8 - M6 14
26 558441349-00 | SPRING MTG - TOP END WMT 4 57 552850802-00 HEX NUT - STEEL GR. 8 - M8 2
27 553442571-00 PIN - SPRING ASSY 2 58 552330007-00 | COTTER PIN STEEL - 3.2X35 2
28 553440755-00 | GAS STRUT 1 59 552250004-00 HEX LOCK NUT STEEL - M8 1
29 553443669-00 | CYLINDER - HOPPER DOOR LOCK 1 60 552480008-00 HEX NYLOCK NUT STEEL - M8 2
30 553442583-00 PIN DOOR CYL (BASE END) 1

Rhino RL 160 - DUO 38




HOPPER ASSEMBLY - VIBRATOR

REF.NO. PART NO DESCRIPTON Qry
1 558441335-00 | VIBRATOR MTG WMT - HOPPER 1
2 558441337-00 | CRANKWMT - VB FRAME ASSSY 1
3 558441338-00 | HOLDER VIBRATOR MOUNT RH - WMT 1
4 558441339-00 | HOLDER VIBRATOR MOUNT LH - WMT 1
5 558440137-00 | PLATE VIBRATOR MOTOR - WMT 4
6 553440433-00 | BUSH PLATE - FILTER ASSY 24
7 553440390-00 | DAMPER - VIBRATOR MOUNT 4
8 553440443-00 | BUSH - VIBRATOR MOUNT 8
9 553461376-00 | VIBRATOR MOTOR 1
10 553442568-00 | CRANK LH - SINGLE VIBRATOR MOUNT 1
11 553442569-00 | CRANKRH - SINGLE VIBRATOR MOUNT 1
12 552850009-00 | HEX HD SCREW - STEEL 8.8 - M8X20 4
13 552850010-00 | HEX HD SCREW - STEEL 8.8 - M8X25 10
14 552850203-00 | WASHER - EN8 - 8.4X17X1.6 16
15 552850802-00 | HEX NUT - STEEL GR.8 - M8 8
16 553442194-00 | BUSH - STEERING TILT HINGE 4
17 552350031-00 | WASHER - STEEL - 8.4X17X1.6 4
18 552350017-00 | WASHER - STEEL - 8.4X24X2.0 2
19 553440107-00 | PIN- 8X 28 1
20 558441285-00 | ROPE - FILTER FRAME MTG 2
21 552250004-00 | HEXLOCK NUT - STEEL M8 2
22 552330003-00 | COTTER PIN - STEEL - 2.0x16 2

Rhino RL 160 - DUO 39




MAIN BROOM ASSEMBLY



MAIN BROOM ASSEMBLY

12

Rhino RL 160 - DUO 41




MAIN BROOM ASSEMBLY

Rhino RL 160 - DUO 42




MAIN BROOM ASSEMBLY

REF. NO.

O 00 N O U1 A W N B

W NRNNNNNNNDNDNNRRRRRRR B Rp R
O ©W W N O U B WNBRPO WOWNOWOAWNIEPR O

PART NO
553440398-00
553440397-00
558441453-00
552850205-00
552850017-00
553440395-00
553440880-00
552850604-00
552850203-00
552850601-00
552850201-00
558441463-00
552850009-00
553443033-00
552850801-00
552850006-00
553440108-00
553442846-00
552850038-00
553442726-00
558441240-00
553442725-00
552850026-00
553440881-00
552610057-00
552670143-00
553440405-00
558441464-00
552850054-00
552350013-00

DESCRIPTON
MAIN BROOM
MOTOR - MAIN BROOM
MB LIFTING CRANK WMT - E4
WASHER - EN8 - 10.5x20x2
HEX HEAD SCREW STEEL - 8.8 M10 X 25
HUB MAIN BROOM DRIVE
RETAINER - HUB MB DRIVE
HEX SOC HD CAP SCREW 8.8 -M8 X 20
WASHER - EN8 - 8.4x17x1.6
HEX SOC HD CAP SCREW 8.8 -M6 X 12
WASHER - EN8 - 6.4x12.5x1.6
ARM ASSY - MB IDLER - E4
HEX HEAD SCREW STEEL - 8.8 M8 X 20
MB DUST RUBBER
HEX NUT - STEEL GR. 8 - M6
HEX HEAD SCREW STEEL - 8.8 M6 X 25
MB RUBBER REAR - PINK
MB REAR RUBBER - BLACK
HEX HEAD SCREW STEEL - 8.8 M12 X 45
WASHER - PIVOT ARM CW END
CW PIVOT WMT - MB
ROUND BAR - MB CW
HEX HEAD SCREW STEEL - 8.8 M12 X 25
SPACER STEEL-12X42X6
DG BALL BEARING 6207 - 2RS
CIRCLIP - B72
HUB - IDLER ARM DRIVE
IDLER WMT - MB IDLER ARM ASSY - E4
HEX HEAD SCREW STEEL 8.8 - M6 X 55
WASHER-STEEL-6.4 X 18 X 2.0

Qry
1

=
o o =

BN R R R R R R R NNNR R

REF. NO.
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60

PART NO
553442672-00
553442674-00
553442667-00
553442671-00
552480011-00
552250003-00
552700012-00
558441472-00
553442669-00
553442673-00
553442649-00
552480012-00
553442727-00
552850206-00
553440891-00
553442680-00
553440890-00
552330004-00
553443168-00
552850018-00
552850803-00
553440905-00
558441239-00
553442334-00
553442333-00
553440288-00
552330009-00
553442679-00
552610073-00
553442678-00

DESCRIPTON
SPACER - MB TOGG CLAMP
DOWEL PIN - 8 X 30
TOG CLAMP LOCKER MB IDLER ARM ASSY
SQUARE BUSH - MB TOG CLAMP
HEX NYLOCK NUT STEEL M6
HEX LOCK NUT - STEEL GR. 08 - M6
HEX SOC HD GRUB SCREW STEEL - M6x10
MB TOGGLE HANDLE WMT - E4
CONNECTOR TOGG - MB IDL ARM ASSY
SPACER - HANDLE END MB TOGG CLAMP
SHIM 6.5 X 12.0 X 0.5
HEX NYLOCK NUT STEEL M10
COMP SPRING - MB LEVER HOLDER
WASHER - EN8 - 10.5x30x2
BUSH - MB LIFTING ADJUSTMENT
MB CONNECTING ROD
CLEVIS PIN - MB LIFTING
COTTER PIN - STEEL - 3.2X16
MB LIFTING ARM
HEX HEAD SCREW STEEL - 8.8 M10 X 30
HEX NUT - STEEL GR. 8 - M10
HANDLE - BRUSH LIFTING LEVER
LIFTING ROD WMT - MB
PIVOT PIN - MB LEVER
HINGE PIN - MB CONENCTING ROD
SPECIAL WASHER - 21 X 37X 3
COTTER PIN STEEL 4X40
PIVOT PIN MB LEVER CRANK ASSY
IGUS BEARING - IGLIDUR - GFM 1517-20
WASHER - MB LEVER CRANK ASSY

Qry

P N RPN PR R R P P DMNRPNRPRRREPNRNRNNIERIRRERNERRPLNN

Rhino RL 160 - DUO

43




MAIN BROOM ASSEMBLY

REF. NO.
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80
81
82
83
84
85

PART NO
553441180-00
553440026-00
553440024-00
553440721-00
553440019-00
553440017-00
552850005-00
552850053-00
553440904-00
553442675-00
552850207-00
552850804-00
553442722-00
552850019-00
553440889-00
558441238-00
552850802-00
552330007-00
552850038-00
552350022-00
553442907-00
552480014-00
553442650-00
553443093-00
553443092-00

DESCRIPTON
RUBBER SEAL - MOTOR INLET HOSE MB
SHEET HOSE GUIDE - MB
RUBBER RH - MB GROUP
PLATE RH - MB GROUP
RUBBER LH - MB GROUP
PLATE LH - MB GROUP
HEX HEAD SCREW STEEL - 8.8 M6 X 20
HEX HEAD SCREW STEEL 8.8 - M12 X 85
SPACER - LINK ARM MB
BUSH - HINGE - MB LIFTING ARM
WASHER - EN8 - 12.5x28x3
HEX NUT - STEEL GR. 8 - M12
SPACER - MB CW ARM
HEX HEAD SCREW STEEL - 8.8 M10 X 45
END FORK - MB LIFTING
MB LEVER CRANK WMT
HEX NUT - STEEL GR. 8 - M8
COTTER PIN STEEL 3.2X35
HEX HEAD SCREW STEEL - 8.8 M12 X 45
WASHER-STEEL-13X28X3
CHAIN - ELECTRICAL DISCHARGE
HEX NYLOCK NUT STEEL M12
SHIM 8.5X16.0 X 0.5
HOLDING PLATE - MB BTM RUBBER
HOLDING PLATE - MB DUST RUBBER

QTY

PR NN R R

[EEN
[e)]

P P AP P NP P WRPRRNNNSDNNNRN

Rhino RL 160 - DUO

44




SIDE BROOM ASSEMBLY - LEFT & RIGHT



35 14

N/

‘o |

36—

SIDE BROOM ASSEMBLY -

RIGHT HAND SIDE

Rhino RL 160 - DUO

46




SIDE BROOM ASSEMBLY - RIGHT HAND SIDE

REF. NO. PART NO DESCRIPTON Qry REF. NO. PART NO DESCRIPTON Qry
1 553440905-00 | HANDLE - BRUSH LIFTING LEVER 1 31 558441251-00 | SB LINK ASSY - HYD MOTOR 1
2 558441243-00 | LIFTING LEVER WMT - SB 1 32 553440661-00 | SIDE BROOM - RHINO 1
3 553440890-00 | CLEVIS PIN - MB LIFTING 1 33 558441404-00 | SIDE BRUSH LH GUARD WMT 1
4 552850205-00 | WASHER - EN8 - 10.5x20x2 7 34 558441403-00 | SB HOUSING WMT - RH 1
5 552330004-00 | COTTER PIN - STEEL - 3.2X16 1 35 552850907-00 | SOC BUTTON HD CAP SCREW-ST 8.8 - M8 X 20 4
6 553440626-00 | END FORK - SB LIFTING 1 36 552230022-00 HEX SOC HEAD CAP SCREW -STEEL -M8X25 1
7 552850802-00 | HEX NUT - STEEL GR. 8 - M8 4 37 558441245-00 LIFTING CABLE - SIDE BRUSH ASSY 1
8 558440562-00 | LIFTING HINGE WMT - SB 1 38 553440250-00 | STOPPER BUSH SB 1
9 558440098-00 | CABLE LOCK PIN WMT 1 39 552850018-00 HEX HEAD SCREW STEEL - 8.8 M10 X 30 4
10 552850201-00 | WASHER - EN8 - 6.4x12.5x1.6 3 40 552850011-00 HEX HEAD SCREW STEEL - 8.8 M8 X 30 1
11 552850004-00 | HEX HEAD SCREW STEEL - 8.8 M6 X 16 3
12 553440898-00 | PIN LONG - LIFTING HINGE 1
13 552330006-00 | COTTER PIN - STEEL-4X 20 2
14 552850203-00 | WASHER - EN8 - 8.4x17x1.6 26
15 552850009-00 | HEX HEAD SCREW STEEL - 8.8 M8 X 20 1
16 558440112-00 | ROLLER ASSY - SB CABLE 5
17 552850028-00 | HEX HEAD SCREW STEEL - 8.8 M8 X 35 4
18 552480008-00 | HEX NYLOCK NUT STEEL -M8 6
19 553441229-00 | TENSION SPRING - SB 1
20 553440384-00 | EYE BOLT - SB SPRING M8 X 1.25 1
21 558440081-00 | ROLLER BKT WMT - SB 1
22 552610065-00 | IGUS BEARING - IGLIDUR GFM 1416-06 4
23 558440082-00 [ ROLLER BKT LOCK WMT 1
24 553320110-00 | LINCHPIN 2
25 552850010-00 | HEX HEAD SCREW STEEL - 8.8 M8 X 25 2
26 552850204-00 | WASHER - EN8 - 8.4x24x2 3
27 553440304-00 | BUSH - SB HOUSING WMT 2
28 558441259-00 | PIVOT BKT - SB ARM MOUNTING WMT 1
29 553440317-00 | SLEEVE - LINKAGE ASSY 2
30 552850033-00 | HEX HEAD SCREW STEEL - 8.8 M8 X 90 2

Rhino RL 160 - DUO 47




SIDE BROOM ASSEMBLY - RIGHT HAND SIDE

REF. NO.

© 00 N O U1 B W N B

I e R e N
o A W N KL O

PART NO
552850009-00
552850203-00
553440332-00
553442694-00
552480008-00
558441226-00
558441227-00
552850033-00
553440317-00
552610065-00
553440328-00
552850032-00
553440668-00
552850010-00
558440076-00
558441252-00

DESCRIPTON
HEX HEAD SCREW STEEL - 8.8 M8 X 20
WASHER - EN8 - 8.4x17x1.6
BALL JOINT
BRACKET - BALL JOINT MOUNT
HEX NYLOCK NUT STEEL -M8
TOP LINK WMT - SB ARM ASSY
BOTTOM LINK WMT - SB ARM ASSY
HEX HEAD SCREW STEEL - 8.8 M8 X 90
SLEEVE - LINKAGE ASSY
IGUS BEARING - IGLIDUR GFM 1416-06
SLIDING SLEEVE - SB
HEX HEAD SCREW STEEL - 8.8 M8 X 140
SPRING SIDE BROOM
HEX HEAD SCREW STEEL - 8.8 M8 X 25
BASE WMT - SB
HYD SIDE BRUSH MOTOR ASSY

Qry

R R N R P R 00 NNRRLRAERRLR ON

Rhino RL 160 - DUO




SIDE BROOM ASSEMBLY - RIGHT HAND SIDE

REF. NO.

© 00 N O U1 A W N B

N L ol =
N ol AW N R O

PART NO
553442422-00
558441241-00
552850052-00
552850205-00
552480012-00
552850019-00
552850206-00
553440330-00
558441242-00
552850203-00
552850010-00
552850004-00
552850201-00
553440519-00
553440471-00
553440331-00
552850801-00

DESCRIPTON
MOTOR - SIDE BRUSH
BKT WMT - HYD MOTOR HOUSING
HEX HEAD SCREW STEEL 8.8 - M10 X 40
WASHER - EN8 - 10.5x20x2
HEX NYLOCK NUT STEEL M10
HEX HEAD SCREW STEEL - 8.8 M10 X 45
WASHER - EN8 - 10.5x30x2
ISOLATOR - SB
HUB WMT - SB HYD MOTOR
WASHER - EN8 - 8.4x17x1.6
HEX HEAD SCREW STEEL - 8.8 M8 X 25
HEX HEAD SCREW STEEL - 8.8 M6 X 16
WASHER - EN8 - 6.4x12.5x1.6
LOCKING PLATE
SB HOLDING PLATE
SB DAMPER - RUBBER
HEX NUT - STEEL GR. 8 - M6

Qry

N W R R BN R R R WOWULNNR R

Rhino RL 160 - DUO




SIDE BROOM ASSEMBLY - LEFT HAND SIDE

REF. NO. PART NO DESCRIPTON Qry
1 REF HYD. CIRC 13/16”ST —13/16” ST ORFS 1/2" R2 LENGTH 4080 1
2 558441405-00 | SB HOUSING WMT LH 1
3 558441430-00 | SIDE BRUSH RH GUARD WMT 1
4 552230022-00 | HEX SOC HEAD CAP SCREW -STEEL -M8X25 1
5 552850907-00 | SOC BUTTON HD CAP SCREW-ST 8.8 - M8 X 20 4
6 552850203-00 | WASHER - EN8 - 8.4x17x1.6 16
7 552850018-00 | HEX HEAD SCREW STEEL - 8.8 M10 X 30 3
8 552850205-00 | WASHER - EN8 - 10.5x20x2 10
9 558441408-00 | SB LINK ASSY LH - HYD MOTOR 1
10 553440661-00 | SIDE BROOM - RHINO 1
11 558441406-00 | PIVOT BKT SB ARM MOUNTING WMT 1
12 552850033-00 | HEX HEAD SCREW STEEL - 8.8 M8 X 90 4
13 552480008-00 | HEX NYLOCK NUT STEEL -M8 5
14 552850011-00 | HEX HEAD SCREW STEEL - 8.8 M8 X 30 1
15 552850204-00 | WASHER - EN8 - 8.4x24x2 4
16 552850010-00 | HEX HEAD SCREW STEEL - 8.8 M8 X 25 5
17 553440304-00 | BUSH - SB HOUSING WMT 2
18 552610065-00 | IGUS BEARING - IGLIDUR GFM 1416-06 10
19 553440250-00 | STOPPER BUSH SB 1
20 553440317-00 | SLEEVE - LINKAGE ASSY 4
21 558441407-00 | SB ACTUATOR PIVTO WMT 1
22 553440893-00 | KNOB ASSY M10 - MB LIFTING ADJUSTMENT 1
23 553442761-00 | PIN -ACTUATOR ROD END 2
24 553442762-00 | PIN -ACTUATOR BASE END 1
25 553443115-00 | LINK-LH SB ACTUATOR 2
26 553443125-00 | SUPPORT PLT - SB LAC GUIDE 1
27 558441426-00 | LAC GUIDE WMT 1
28 558441431-00 | STOPPER - SIDE BRUSH ROPE 1
29 552330003-00 | COTTER PIN - STEEL - 2X16 3
30 553443127-00 | NYLON SQUARE BUSH 1

Rhino RL 160 - DUO 50




SIDE BROOM ASSEMBLY - LEFT HAND SIDE

Rhino RL 160 - DUO 51




SIDE BROOM ASSEMBLY - LEFT HAND SIDE

REF. NO.

PART NO
552040020-00
552480011-00
552850201-00
553441257-00
552850801-00
558441411-00
558441397-00
558441419-00
552850032-00
553440328-00
553440668-00
558441409-00
558441410-00
558441226-00
552480012-00
552850004-00
552850019-00
552850052-00
552850206-00
553440330-00
553440331-00
553440471-00
553440519-00
553442422-00
558441242-00
558441466-00
553441228-00
553441331-00
553320471-00

DESCRIPTON
HEX HEAD SCREW - SS 304 - M6X80
HEX NYLOCK NUT STEEL M6
WASHER - EN8 - 6.4x12.5x1.6
WING NUT M10
HEX NUT - STEEL GR. 8 - M6
HYD SIDE BRUSH MOTOR ASSY - LH
HYD CLAMP WMT - ARM ASSY
SB ACTUATOR CABLE ASSY
HEX HEAD SCREW STEEL - 8.8 M8 X 140
SLIDING SLEEVE - SB
SPRING SIDE BROOM
BASE WMT LH - SB
BOTTOM LINK WMT - SB ARM ASSY
TOP LINK WMT - SB ARM ASSY
HEX NYLOCK NUT STEEL M10
HEX HEAD SCREW STEEL - 8.8 M6 X 16
HEX HEAD SCREW STEEL - 8.8 M10 X 45
HEX HEAD SCREW STEEL 8.8 - M10 X 40
WASHER - EN8 - 10.5x30x2
ISOLATOR - SB
SB DAMPER - RUBBER
SB HOLDING PLATE
LOCKING PLATE
MOTOR - SIDE BRUSH
HUB WMT - SB HYD MOTOR
BKT WMT - HYD MOTOR HOUSING - LH
SWITCH - HEAD LIGHT
PLA RELAY
FUSE-25

R R R R R R R R WWwONWNUOR R RRRRRNRWR

Rhino RL 160 - DUO




SKIRT ASSEMBLY



SKIRT ASSEMBLY

Rhino RL 160 - DUO

54




SKIRT ASSEMBLY

REF. NO. PART NO DESCRIPTON Qry REF. NO. PART NO DESCRIPTON Qry
1 552850907-00 | SOCBUTTON HD CAP SCREW-ST 8.8 - M8 X 20 14 21 552850920-00 | SOC BUTTON HD CAP SCREW ST 8.8 - M6X30 2
2 552850203-00 [ WASHER - EN8 - 8.4x17x1.6 31 22 552250003-00 | HEX LOCK NUT - STEEL GR. 08 - M6 4
3 553442740-00 | RH COSMETIC COVER 1 23 552480011-00 | HEX NYLOCK NUT STEEL M6 2
4 553442739-00 [ LH COSMETIC COVER 1 24 552850904-00 | SOCBUTTON HD CAP SCREW-ST 8.8 - M6 X 25 2
5 558441235-00 | REAR PLATE - COSMETIC RUBBER MTG 1 25 558441307-00 | FRONT BUMPER ASSY 1
6 558441303-00 | TOP PLATE WMT - COS FLAP MTG 1 26 558441302-00 | RH BKT - COSMETIC COVER MTG WMT 1
7 553442769-00 [ FRONT COSMETIC RUBBER 1 27 558441422-00 | SIDE COVER RH WMT 1
8 553442767-00 | BOTTOM PLATE - COSMETIC RUBBER MTG 1 28 558441710-00 | MB DOOR RH - ASSY - E4 1
9 553441189-00 | PLATE - COSMETIC RUBBER 1 29 552850008-00 | HEX HEAD SCREW STEEL - 8.8 M8 X 16 2
10 552850201-00 | WASHER - EN8 - 6.4x12.5x1.6 15 30 552850016-00 | HEX HEAD SCREW STEEL - 8.8 M10 X 20 4
11 552850801-00 [ HEX NUT - STEEL GR. 8 - M6 2 31 552850205-00 | WASHER - EN8 - 10.5x20x2 4
12 558441287-00 | FRONT FLAP MTG WMT FOR MACHINES EQUIPPED WITH LEFT HAND SIDE BROOM
13 552850902-00 [ SOC BUTTON HD CAP SCREW-ST 8.8 - M6 X 16 4 32 558441425-00 | SB DOOR WMT 1
14 552850009-00 | HEX HEAD SCREW STEEL - 8.8 M8 X 20 17 33 553443156-00 | LH DOOR KNOB HANDLE 1
15 558441298-00 | LH BKT - COSMETIC COVER MTG WMT 1 34 553443157-00 | M6 CAGE NUT 1
16 552850908-00 [ SOC BUTTON HD CAP SCREW-ST 8.8 - M8 X 25 6 35 552850202-00 | WASHER - EN8 - 6.4x18x1.6 2
17 558441393-00 | LH SB SIDE COVER WMT 1 36 552850004-00 | HEX HEAD SCREW - 8.8 M6 X 16 2
18 552850204-00 [ WASHER - EN8 - 8.4x24x2 8 37 558441427-00 | LH SIDE COVER ASSY - LH VERSION 1
19 553441334-00 | SIDE COVER PLUG 4 38 558441421-00 | BUMPER WMT - LH SB 1
20 558441709-00 | MB DOOR LH - ASSY - E4 1 39 558441423-00 | LH SIDE COVER WMT - LH VERSION 1

40 558441424-00 | LH SB DOOR LOCK 1
Rhino RL 160 - DUO 55




SKIRT ASSEMBLY - MAIN BROOM ACCESS DOORS

4
/ /17

g
'
-t

16

REF. NO.
la

= =
© © ® NV WN

N NN NNNDNNNRRRERERRRB PR B p
00N O U1 B WN PO OVWOKWmMNO WU MAWNN PR

PART NO
558441705-00
558441738-00
558441730-00
558441731-00
553440948-00
553440958-00
553440883-00
553440959-00
553440995-00
553442955-00
553442703-00
553350529-00
552850502-00
552850305-00
552850202-00
552850601-00
552850907-00
552850203-00
552850205-00
552850005-00
553443502-00
553443510-00
552350029-00
552850004-00
552850801-00
552850923-00
552350030-00
552250002-00
552300001-00

DESCRIPTON
LH MB DOOR WMT - E4
RH MB DOOR WMT - E4
LOCK RH WMT - MB DOOR EXPORT
LOCK LH WMT - MB DOOR EXPORT
HINGE MB DOOR
PLATE HINGE - MB DOOR ASSY
TOGGLE SPRING - MB DOOR ASSY
SPRING RH - TORSION - MB DOOR ASSY
SPRING LH - TORSION - MB DOOR ASSY
SKIRT(MOULDED) - MB DOOR
RUBBER BOTTOM - MB DOOR
SPACER ROPE CT
HEX SOC CSK HD SCREW - STEEL - M6X16
CR PAN HD SCREW - STEEL - M6X14
WASHER - EN8 - 6.4x18x2
HEX SOC HD CAP SCREW - STEEL - M6X12
SOC BUTTON HD CAP SCREW - STEEL - M8X20
WASHER - ENS8 - 8.4X17X1.6
WASHER - EN8 - 10.5x20x2.0
HEX HD SCREW - STEEL 8.8 - M6X20
PLATE RUBBER MTG - MB DOOR
CHAIN - MB DOOR
WASHER STEEL-6.4X25X1.6
HEX'HD SCREW - STEEL 8.8 - M6X16
HEX NUT - STEEL GR.8 - M6
SOC BUTTON HD CAP SCREW - STEEL - M5X25
WASHER - STEEL- 5.2X13X1.6
HEX LOCK NUT - M5
DOMECAP NUT - SS304 - M5

Qry

NN ONDBDOORRRRWWNUOGUNNIRRRRRRERRRBR B R

Rhino RL 160 - DUO

56




SKIRT ASSEMBLY - BUMPER

REF. NO. PART NO DESCRIPTON
558441277-00 [ BUMPER FRONT WMT
558441421-00 | BUMPER WMT - LH SB ( FOR LH S.B ONLY )
552850201-00 [ WASHER - EN8 - 6.4x12.5x1.6
552850901-00 | SOCBUTTON HD CAP SCREW-ST 8.8 - M6 X 12

0 0 =

Rhino RL 160 - DUO 57




SKIRT ASSEMBLY

REF. NO. PART NO DESCRIPTON Qry

1 552850907-00 | SOCBUTTON HD CAP SCREW-ST 8.8 - M8 X 20 4
2 552850203-00 | WASHER - EN8 - 8.4x17x1.6 13
3 558441315-00 | OP SUPPORT HANDLE WMT 1
4 558441774-00 ENGINE HOOD ASSY - DUO 1
5 558440059-00 | SKIRT WMT - RH 1
- 6 553440593-00 MID PLATE - REAR BUMPER 1
o 7 558441304-00 LH SKIRT WMT - REAR END 1
h §§ 8 553440478-00 HORN 1
PSS
§§ 9 553441259-00 | CLAMP - ENGINE DRAIN HOSE 2
3
§§ =) g g 10 552850008-00 HEX HEAD SCREW STEEL - 8.8 M8 X 16 8
—_
53% = D = 11 552850802-00 HEX NUT - STEEL GR. 8 - M8 3
IS8 ==
s g = CcD 12 552850303-00 | CR PAN HEAD SCREW - STEEL - M6 X 25 2
H — D
i @ (—ﬂ g 13 552850004-00 HEX HEAD SCREW STEEL - 8.8 M6 X 16 4
gg 2 % 14 552850202-00 | WASHER - EN8 - 6.4x18x1.6 4
g 5 =) 15 552850009-00 HEX HEAD SCREW STEEL - 8.8 - M8 X 20 1
= — =P

58

Rhino RL 160 - DUO




Rhino RL 160 - DUO

SKIRT ASSEMBLY - ENGINE HOOD ASSY

P,
e

§ooooo
pooooo
000

:

0000000000

00000
10000

~

~

16/\

59




SKIRT ASSEMBLY - ENGINE HOOD ASSY

REF. NO. PART NO DESCRIPTON Qry REF. NO. PART NO DESCRIPTON Qry
1 552850901-00 | SOCBUTTON HD CAP SCREW-ST 8.8 - M6 X 12 4 31 558441781-00 | FOAM SET - ENGINE HOOD - DUO 1
2 552850201-00 [ WASHER - EN8 - 6.4x12.5x1.6 18 32 REF. ACC TAIL LIGHT ASSY 1
3 553441334-00 | SIDE COVER PLUG 1 33 553441294-00 | SPACER - EH LOCK 2
4 552850003-00 [ HEX HEAD SCREW STEEL - 8.8 M6 X 12 8 34 553443190-00 | RUBBER FLAP - E4 ENGINE HOOD 1
5 553440755-00 [ TKINNOVA G SPR LH 1 35 553443192-00 | FLAP MTG PLATE - E4 ENGINE HOOD 1
6 553442831-00 [ TKINNOVA G SPR RH 1
7 553442913-00 | GS STOPPER PLATE - EH ASSY 2
8 552850908-00 | SOCBUTTON HD CAP SCREW-ST 8.8 - M8 X 25 2
9 553442915-00 | SLEEVE - EH STOPPER 1
10 553442914-00 | BUSH - EH STOPPER 2
11 552850203-00 [ WASHER - EN8 - 8.4x17x1.6 4
12 552850802-00 | HEX NUT - STEEL GR. 8 - M8 2
13 552850917-00 [ SOC BUTTON HD CAP SCREW-ST 8.8 -M12 X 25 4
14 558441593-00 | ENGINE HOOD - WMT - DUO 1
15 553442851-00 | BEADING FRONT - EH 1
16 553442852-00 | BEADING REAR - EH 1
17 552250009-00 | HEX LOCK NUT - STEEL GR. 08 - M10 2
18 553442798-00 | LOCKING PLATE ENGINE HOOD 1
19 552670108-00 | CIRCLIP - A14 1
20 553441294-00 | SPACER - EH LOCK 1
21 552670107-00 | CIRCLIP - A25 1
22 553440484-00 | SPACER - EH LOCK 1
23 553441296-00 | SPRING TORSION - HOOD LOCK 1
24 553442799-00 | STUD - EH LOCK 1
25 552430015-00 [ O RING - 12X2 1
26 552850207-00 [ WASHER - EN8 - 12.5x28x3 1
27 553440331-00 | SB DAMPER - RUBBER 2
28 558441275-00 [ HANDLE - EH LOCK 1
29 552850030-00 | HEX HEAD SCREW STEEL - 8.8 M6 X 35 1
30 552480011-00 | HEX NYLOCK NUT STEEL M6 1

Rhino RL 160 - DUO 60




ENGINE ASSEMBLY



ENGINE ASSEMBLY - ENGINE, BASE FRAME & LEGS

REF. NO.

O 00 N O B B W N -

el ol e
i D W N P O

PART NO
553443909-00
558441794-00
558441473-00
553442368-00
552850205-00
553441218-00
552850206-00
552850029-00
552850047-00
552850207-00
553442366-00
553442071-00
552480014-00
558441482-00
558441006-00

DESCRIPTION
ENGINE - KUBOTA WG1605 - DUO
ENGINE BASE FRAME - DUO WMT
ENGINE LEG LH - E4 RADIATOR SIDE
HEX HEAD SCREW - M10 X 1.25 - 25
WASHER - EN8 - 10.5x20x2.0
HEX HEAD SCREW - 3/8 - 16UNC
WASHER - EN8 - 10.5x30x2.0
HEX HD SCREW - STEEL 8.8 - M10X35
HEX HD SCREW - STEEL 8.8 - M12X110
WASHER - EN8 - 12.5X28X3
WASHER - REBOUND
AVM PAD - PH 2
HEX NYLOCK NUT - STEEL - M12
ENGINE LEG RH - E4 RADIATOR SIDE
ENGINE LEG - FLY WHEEL SIDE

QrTy

(=Y
e I e

N P W W o WwWN MDD

Rhino RL 160 - DUO

62




ENGINE ASSEMBLY - AIR FILTER & FUEL FILTER

i

i

ﬁ’/ 12

“~13

Rhino RL 160 - DUO

63




ENGINE ASSEMBLY - AIR FILTER

REF. NO.

O© 00 N O U1 & W IN -

S Y
w N B O

PART NO
553442897-00
553442073-00
553442415-00
553442013-00
553442922-00
558441767-00
553443809-00
553443349-00
552870047-00
552850002-00
552350008-00
552850004-00
552850201-00

DESCRIPTION
PRE CLEANER - TOP SPIN
AIR FILTER - 60-90 CFM
CLAMP AIR FILTER - TOP
RUBBER SHEET - AIR FILTER
AIR CLEANER SERVICE INDICATOR
AIR FILTER MTG WMT - E4 DUO
CLAMP - AIR FILTER HOSE (DUO)
RUBBER HOSE - FILTER TO ENGINE
HOSE CLAMP 2" SS KLIP-WEL/PHONEIX
HEX HD SCREW - STEEL 8.8 - M5X12
WASHER - STEEL - 5.3X10X1.0
HEX HD SCREW - STEEL 8.8 - M6X16
WASHER - EN8 - 6.4X12.5X1.6

Note: For SI.No 1. also refer the optional accessories section.

QTyY

B AN NMNNRPRRPRRPREPNIPRPRPPR

Rhino RL 160 - DUO

64




ENGINE ASSEMBLY - SILENCER

Rhino RL 160 - DUO 65




ENGINE ASSEMBLY - SILENCER

REF. NO.

O 00 N O U1 b W N B

e
N O

PART NO
558441608-00
553443035-00
553443036-00
553440833-00
558441045-00
558441607-00
553440162-00
553442391-00
552850203-00
552850011-00
552850802-00
552850009-00

DESCRIPTION
SILENCER ASSEMBLY - DUO
HEAT SHIELD-EXHAUST MANIFOLD
HEAT SHIELD-SILENCER PIPE
GASKET - SILENCER
SILENCER END WMT - EXPORT
SILENCER TUBE TOP - DUO WMT
RUBBER BED - SILENCER
GASKET TOP - SILENCER
WASHER - EN8 - 8.4X17X1.6
HEX HD SCREW - STEEL 8.8 - M8X30
HEX NUT - STEEL GR.8 - M8
HEX HD SCREW - STEEL 8.8 - M8X20

Qry

A NN O R DR R R R R R

Rhino RL 160 - DUO

66




ENGINE ASSEMBLY - FLANGE & COUPLING

/!

lsld N
fﬁ;}?
gL

_:/
—,

v\~
ﬂ

Rhino RL 160 - DUO 67




ENGINE ASSEMBLY - FLANGE & COUPLING

REF. NO.

© 00 N O U b W N R

=
= O

PART NO
553442012-00
553441218-00
552850205-00
558441004-00
553442365-00
553442015-00
553442016-00
553440082-00
552850028-00
553440083-00
553440084-00

DESCRIPTION
FLANGE KUBOTA - FLYWHEEL SIDE
HEX HEAD SCREW - 3/8 - 16UNC
WASHER - EN8 - 10.5x20x2.0
COUPLING ASSY - FLYWHEEL
HEX HEAD SCREW - 5/16- 18UNC - 25
PLATE - COUPLING
HUB - COUPLING
BUSH - RUBBER - COUPLING
HEX HD SCREW - STEEL 8.8 - M8X35
BUSH - STEEL - COUPLING
WASHER - COUPLING - (8.2 X 32X 3)

QTY

A 0O O O R P Ok 0 0 -

Rhino RL 160 - DUO

68




ENGINE ASSEMBLY - HST

Rhino RL 160 - DUO

69




ENGINE ASSEMBLY - HST

REF. NO. PART NO DESCRIPTION Qry
1 558441491-00 HST ZERO POSITION TOP WMT - E4 1
2 558441011-00 | ARM HST - WMT 2
3 553442053-00 PIN - HST ZERO POS 1
4 552610055-00 DEEP GROOVE BALL BEARING - 6200 2RS 1
5 552610052-00 IGUS BEARING - IGLIDUR GFM 1012-12 2
6 553442054-00 | SPRING - HST ZERO POS 1
7 552850205-00 | WASHER - EN8 - 10.5x20x2.0 2
8 552850204-00 | WASHER - EN8 - 8.4X24X2.0 1
9 552670152-00 CIRCLIP - A10 2
10 552480008-00 HEX NYLOCK NUT - STEEL GR.8 - M8 1
11 553442057-00 PIVOT PIN - HST ZERO POS 1
12 552850205-00 | WASHER - EN8 - 10.5x20x2.0 5
13 558441474-00 HST ZERO POS LEVER ASSY - E4 WMT 1
14 552850012-00 HEX HD SCREW - STEEL 8.8 - M8X40 1
15 552480008-00 HEX NYLOCK NUT - STEEL GR.8 - M8 1
16 552330003-00 COTTER PIN - STEEL - 2.0x16 1
17 552850803-00 HEX NUT - STEEL GR.8 - M10 1
18 553442058-00 END FORK - HST CABLE 1
19 552610083-00 IGUS BEARING - IGLIDUR GSM 1012-8 1
20 552850203-00 | WASHER - EN8 - 8.4X17X1.6 3
21 552850009-00 HEX HD SCREW - STEEL 8.8 - M8X20 2
22 558441736-00 HST ASSY - EXPORT 1

Rhino RL 160 - DUO 70




ENGINE ASSEMBLY - SENSORS & OIL FILTER CONNECTORS

N R NN

[ —

. |
/%\\ N

NA
S
1 \ﬁ\
W N
RN
RN
f SN
5 6
S N <\l S
2P {\%
A /,@Mi\d‘;{za P 7/«9 REF. NO. PART NO DESCRIPTION Qry
l ;L\ i\\’ ) ‘ QQZQ@\ /v/ P 1 553441398-00 | SENSOR - OIL PRESSURE 1
e gt 2 553442905-00 | ADAPTER - OIL PRESSURE SENSOR 1
/ 3 552870105-00 | COPPER WASHER - M8 1
4 553442570-00 | ADAPTER - TEMPERATURE SENSOR 1
5 552670117-00 | COPPER WASHER - 1/4" 1
6 553442906-00 | TEMPERATURE SENSOR 1
7 553443348-00 | OIL FILTER HOLDER 1
8 558441399-00 | ADJ.EL 1/2" BSP TO 13/16" ORFS ASSY 2
9 553443116-00 | 13/16" ORFS ST —13/16"ORFS ST 1/2"R2L1500 | 1
10 553443117-00 | 13/16" ORFS ST —13/16" ORFS 90° 1/2" R2L 1500 1
11 552850009-00 | HEX HD SCREW - STEEL 8.8 - M8X20 2
9 12 552850203-00 | WASHER - EN8 - 8.4X17X1.6 2
13 553441201-00 | ADJ.ELBOW 1/2” BSP TO 13/16”UNF 1
14 552430056-00 | O RING 17.96X2.62 1
15 552430051-00 | O RING 12.4X1.78 5
16 558441740-00 | ADAPTER - M16 TO 13/16" ORFS ASSY 2
17 553443126-00 | ADAPTER - M16 TO 13/16" ORFS 1
\ 18 552670072-00 | 3/8" DOWTY WASHER 1
16
Rhino RL 160 - DUO 71




ENGINE ASSEMBLY - ENGINE ASSOCIATED PARTS

REF. NO.

O 00 N O 1 B W IN -

el el =
B W N R O

15

PART NO
553443222-00
553443670-00
558441003-00
553443805-00
553443810-00
553443811-00
553443812-00
553443934-00
553443936-00
553443937-00
553443938-00
553443939-00
553443940-00
553443941-00
553443942-00

DESCRIPTION
BASE OIL FILTER — CATRIDGE END
ENGINE OIL FILTER - REMOTE MTG
STARTER SWITCH KIT - KUBOTA
CONN. JOINT - CRANKCASE VENTILATION
PRESSURE CONTROLER - MANIFOLD
FUEL PUMP - DUO
FUEL FILTER - DUO
OXYGEN SENSOR - KUBOTA
LOCK OFF VALVE - DUO
VAPORIZER - DUO
CONNECTOR - VAPORIZER
GASKET - EX. MANIFOLD - DUO ENGINE
JOINT - MANIFOLD SUCTION LINE
JOINT - MANIFOLD OVERFLOW LINE
JOINT - FUEL PUMP

Note: Pictures for the above BOM are not shown in this manual.

Qry

P RN R NR R R R R R R R R R

Rhino RL 160 - DUO

72




ENGINE ASSEMBLY -

LPG HOSES

- - REF. NO. PART NO DESCRIPTION QTyY
1 553443735-00| 12.5mm HOSE (CR.CASE EMIS. TO FUEL MIXER) 1
2 553443727-00| 1/4" LPG HOSE - FROM CYLINDER 1
3 553443824-00| LPG CYL. ADAPTER - DUO 1
4 553443901-00 | 1/4" LPG HOSE - PROTECTOR - FROM CYL 1
5 553443733-00| 5/8" COOLENT HOSE (ENGINE TO VAPOURIZER) 1
6 553443900-00 | CL. HOSE PROTECTOR (ENGINE - VAPOURIZER) 1
7 558441613-00 | PETROL HOSE ASSY (MANIFOLD - ENGINE) 1
8 553443734-00| 5/8" COOLENT HOSE (VAPOURIZER TO ENGINE) 1
9 553443726-00 | 3/4" LPG HOSE - (VAPOURIZER TO ENGINE) 1
10 553443894-00 | ADAPTER - VAPOURIZER INLET 1
11 552870049-00 | HOSE CLAMP 3/4" SS KLIP -WEL/PHONEIX 6
Rhino RL 160 - DUO 73




ENGINE ASSEMBLY - IMPELLER

Rhino RL 160 - DUO 74




ENGINE ASSEMBLY - IMPELLER

REF. NO. PART NO DESCRIPTION Qry REF. NO. PART NO DESCRIPTION Qry
1 553443285-00 DOUBLE GROOVE PULLEY - E4 ENGINE 1 31 552850203-00 WASHER - EN8 - 8.4X17X1.6 1
2 558441462-00 IMP HOUSING ASSY - E4 1 32 552850009-00 HEX HD SCREW - STEEL 8.8 - M8X20 1
3 553443344-00 IMPELLER COGGED BELT AX 34 - 900 2 33 552040028-00 HEX HEAD SCREW-55304-M8X60 1
4 558441467-00 IMPELLER FAN HOUSING WMT - E4 1 34 552850802-00 HEX NUT - STEEL GR.8 - M8 1
5 553442728-00 MOULDED IMPELLER 1 35 552850207-00 WASHER - EN8 - 12.5X28X3 1
6 558441468-00 IMPELLER - E4 INLET DUCT 1 36 552850804-00 HEX NUT - STEEL GR.8 - M12 1
7 553443303-00 | TRANSPARENT DUCT CONNECTING HOSE 1 37 553442927-00 BEARING RETAINER - IMPELLER HOUSING 1
8 558441478-00 IMPELLER - INLET DUCT 1 38 552850921-00 SOC BUTTON HD CAP SCREW - STEEL - M5X10 4
9 553443302-00 HOSE - INLET DUCT 1
10 552670159-00 HOSE CLAMP - 95-110 6
11 553443304-00 | TRANSPARENT FLEXIBLE HOSE 300mm 1
12 552480014-00 HEX NYLOCK NUT - STEEL - M12 1
13 552850207-00 WASHER - EN8 - 12.5X28X3 1
14 553440429-00 KEY-5x28 1
15 552850004-00 HEX HD SCREW - STEEL 8.8 - M6X16 1
16 552850201-00 WASHER - EN8 - 6.4X12.5X1.6 7
17 552850801-00 HEX NUT - STEEL GR.8 - M6 6
18 552850012-00 HEX HD SCREW - STEEL 8.8 - M8X40 3
19 552850204-00 WASHER - EN8 - 8.4X24X2.0 3
20 552850009-00 HEX HD SCREW - STEEL 8.8 - M8X20 3
21 553442369-00 HEX HEAD SCREW - M10 X 1.25 - 40 3
22 552850205-00 WASHER - EN8 - 10.5x20x2.0 3
23 558441460-00 IMP BEARING HOUSING - WMT 1
24 552610069-00 DEEP GROOVE BALL BEARING - 6203 2RS - SKF 1
25 552610068-00 DEEP GROOVE BALL BEARING - 6205 2RS - SKF 1
26 553442254-00 SPACER BEARING 1
27 553442255-00 IMPELLER DRIVE SHAFT 1
28 558441461-00 BELT TENSION BKT - WMT 1
29 553443250-00 BUSH TENSIONER BKT - E4 1
30 552430048-00 O RING - 40X2 1

Rhino RL 160 - DUO 75




ENGINE ASSEMBLY - RADIATOR

76

Rhino RL 160 - DUO




ENGINE ASSEMBLY - RADIATOR

77

Rhino RL 160 - DUO




ENGINE ASSEMBLY - RADIATOR

REF. NO. PART NO DESCRIPTION Qry REF. NO. PART NO DESCRIPTION Qry
1 552850009-00 HEX HD SCREW - STEEL 8.8 - M8X20 1 29 558441475-00 FLAP HOLDER RADIATOR - RH WMT 1
2 552850203-00 WASHER - EN8 - 8.4X17X1.6 1 30 553443350-00 RUBBER FLAP - RADIATOR FRAME RH SIDE 1
3 553443310-00 PIPE RAD TOP SUPPORT 1 31 553440751-00 STOPPER - RADIATOR 2
4 552670003-00 HOSE CLAMP - 32-50 4 32 553440749-00 CARRIAGE BOLT - RADIATOR 2
5 553442285-00 WATER INLET HOSE - RADIATOR 1 33 553442925-00 WASHER - RADIATOR ASSY 4
6 558441477-00 RADIATOR ASSEMBLY - E4 1 34 553442924-00 SPRING - RADIATOR ASSY 2
7 553443381-00 RUBBER FLAP - RAD. BOTTOM 1 35 553443298-00 BOTTOM FLAP MTG PLATE 1
8 553443297-00 FLAP MTG PLATE RAD RH 1 36 553443297-00 FLAP MTG PLATE RAD RH 1
9 558441488-00 BASE COVER PLATE WMT - RAD 1 37 558441476-00 RAD TOP MTG WMT 1
10 553443347-00 RUBBER MOUNTING 1 38 553443342-00 RADIATOR DRAIN ST M14 - 1/4” BSP 1
11 552480008-00 HEX NYLOCK NUT - STEEL GR.8 - M8 1 39 553443343-00 RADIATOR END DUMMY 1
12 553442993-00 HOSE RECOVERY TANK 1 40 553443338-00 DRAIN HOSE - RADIATOR COOLANT 1
13 552870051-00 HOSE CLAMP-8mm STEEL KLIP-WEL/PHONEIX 2 41 553440750-00 7/16 UNC NYLOCK NUT - RADIATOR 2
14 552850010-00 HEX HD SCREW - STEEL 8.8 - M8X25 2 42 553440330-00 ISOLATOR - SB 2
15 552850204-00 WASHER - ENS8 - 8.4X24X2.0 6 43 552850203-00 WASHER - EN8 - 8.4X17X1.6 4
16 552850202-00 WASHER - ENS8 - 6.4x18x2 4 44 552850201-00 WASHER - EN8 - 6.4X12.5X1.6 12
17 552850005-00 HEX HD SCREW - STEEL 8.8 - M6X20 4 45 552850009-00 HEX HD SCREW - STEEL 8.8 - M8X20 4
18 553440404-00 SPRING - MB SPANNER 1 46 552850004-00 HEX HD SCREW - STEEL 8.8 - M6X16 10
19 552350008-00 WASHER - STEEL - 5.3X10X1.0 2 47 552040025-00 HEX HEAD SCREW-SS304-M10X40 2
20 552850002-00 HEX HD SCREW - STEEL 8.8 - M5X12 2 48 552850206-00 WASHER - ENS8 - 10.5x30x2.0 6
21 553440130-00 RADIATOR 1 49 552480012-00 HEX NYLOCK NUT - STEEL - M10 2
22 558441083-00 RADIATOR COVER - WMT 1 50 552430074-00 O - RING 7X2 1
23 553440752-00 PAD - RADIATOR 2 51 552850901-00 SOC BUTTON HD CAP SCREW - STEEL - M6X12 2
24 558441366-00 RADIATOR HOSE CLAMP - WMT 1
25 558441358-00 RADIATOR COVER RH - WMT 1
26 553443295-00 BASE PLATE - RAD BOTTOM 1
27 558441483-00 RADIATOR RH - FLAP HOLDER WMT 1
28 553443341-00 RUBBBER FLAP - SIDE FRAME RADIATOR LH 1

Rhino RL 160 - DUO 78




ENGINE ASSEMBLY - GASOLINE & LPG FUEL TANK

Rhino RL 160 - DUO 79




ENGINE ASSEMBLY - GASOLINE & LPG FUEL TANK

Rhino RL 160 - DUO 80




ENGINE ASSEMBLY - GASOLINE & LPG FUEL TANK

QTy

REF. NO.

© 00 N O Ul b W N B

N NN NNNNRERRR R P B P PR
O D WNERER O WOWWNO U DM WNIERLR O

PART NO
558441792-00
558441598-00
553443820-00
553443829-00
553440122-00
553443821-00
558441605-00
553443948-00
558441768-00
558441769-00
553443903-00
553443729-00
553441141-00
552870051-00
552670052-00
552850203-00
552850204-00
552850201-00
552850009-00
552850008-00
552020013-00
552850902-00
552850801-00
552670117-00
552850503-00
558441795-00

DESCRIPTION
HYD TANK ASSY - DUO
LPG CYL. MTG SLIDER ASSY
PETROL TANK
CLAMP - FUEL SUCTION UNIT
CAP - FUEL TANK
RUBBER HOSE - FUEL INLET -DUO
FUEL NECK WMT - DUO
NYLON BLOCK - LPG CYL. EJECTION
PETROL HOSE ASSY (PUMP - MANIFOLD)
PETROL HOSE ASSY (MANIFOLD - FUEL DRAIN)
PETROL HOSE PROTECTOR (TANK TO FUEL FILTER)
5/16" HOSE - PETROL TANK TO FUEL FILTER
BANJO BOLT - M14
HOSE CLAMP-8mm STEEL KLIP-WEL/PHONEIX
HOSE CLAMP - 60-70
WASHER - EN8 - 8.4X17X1.6
WASHER - EN8 - 8.4X24X2.0
WASHER - EN8 - 6.4X12.5X1.6
HEX HD SCREW - STEEL 8.8 - M8X20
HEX HD SCREW - STEEL 8.8 - M8X16
HEX HEAD SCREW-STEEL8.8-M6X50
SOC BUTTON HD CAP SCREW - STEEL - M6X16
HEX NUT - STEEL GR.8 - M6
COPPER WASHER - 1/4"
HEX SOC CSK HD SCREW - STEEL - M6X25

PETROL HOSE ASSY (FILTER - PUMP)

N W N W R R R P R P R R P O R R R

=
w N 3

N

= NN W

Rhino RL 160 - DUO

81




ENGINE ASSEMBLY - GASOLINE & LPG FUEL TANK

REF.NO.  PARTNO DESCRIPTION Qry
1 55344 3732-00 | 5/16" PETROL HOSE (MANIFOLD TO FUEL DRAIN) | 1
2 55344 3826-00 | 8mm QUICK CONNECTOR - ST 1
PETROL HOSE - PROTECTOR (MANIFOLD TO FUEL
3 55344 3906-00 OL HOS OTECTOR ( OLDTOFU 1
DRAIN)
4 552870051-00 | HOSE CLAMP-8mm STEEL KLIP-WEL/PHONEIX 3
5 55344 3905-00 | PETROL HOSE PROTECTOR (PUMP - MANIFOLD) | 1
6 55344 3731-00 | 5/16" PETROL HOSE (PUMP TO MANIFOLD) 1
7 55344 3825-00 | 8mm QUICK CONNECTOR - 90 2
5
6
Rhino RL 160 - DUO 82




ENGINE ASSEMBLY - GASOLINE & LPG FUEL TANK

P N

3 -

[
z 0 “;‘12

-y
'.?’:'\ k
. Vs [
- z i L 'aLY PR R S
- Dear ety A Some N O R 2
’\C :.,‘.'{; T B st
Y A t+

Rhino RL 160 - DUO

83




ENGINE ASSEMBLY - GASOLINE & LPG FUEL TANK

Qry

REF. NO.

O 00 N O 1 B W N -

N B R R R R R R R R
O VW 0N O Ul A WN L O

PART NO
558441776-00
553443817-00
558441793-00
553443853-00
558441609-00
558441790-00
552850017-00
552850004-00
552850003-00
552850206-00
552850203-00
552850201-00
552850202-00
552210017-00
552850801-00
553210026-00
553210027-00
552850025-00
553443819-00
552250004-00

DESCRIPTION
LPG CYL. MTG SLIDER WMT
ROLLER - LPG CYLINDER MTG
LEAF SPRING MTG BKT (LPG) - WMT
LEAF SPRING - LPG CYL LOCK
LPG CYL. LOCK KNOB ASSY
CYL DIA 310.0mm STRAP LOCK WMT
HEX HD SCREW - STEEL 8.8 - M10X25
HEX HD SCREW - STEEL 8.8 - M6X16
HEX HD SCREW - STEEL 8.8 - M6X12
WASHER - EN8 - 10.5x30x2.0
WASHER - ENS - 8.4X17X1.6
WASHER - ENS8 - 6.4X12.5X1.6
WASHER - ENS - 6.4x18x2
HEX SOC CSK HD SCREW -STEEL -M4X10
HEX NUT - STEEL GR.8 - M6
BODY-KNOB
TOP CAP -KNOB
HEX HD SCREW - STEEL 8.8 - M8X55
SPACER-LPG CYLINDER MTG
HEX LOCK NUT - STEEL M8

R R R P R NNNRSRODNNOORRNEROO PR

Rhino RL 160 - DUO

84




HYDRAULICS - HYDRAULIC OIL TANK

REF. NO. PART NO DESCRIPTION
1 558441592-00 | HYD TANK WMT - DUO 1
2 558440068-00 | MAN HOLE COVER - WMT 1
3 553440342-00 | FILLER BREATHER - HYD TANK 1
4 552430038-00| O RING - 110x5 1
5 553440339-00 | LEVEL GAUGE - HYD TANK 1
6 553440343-00 | SUCTION STRAINER - HYD TANK 1
7 552670081-00 | COPPER WASHER - 1/2" 1
8 553440777-00 | HOSE PLUG - 1/2" 1
E 9 553443943-00 | BEADING HYD TANK - DUO 1
; 10 553443944-00 | SIDE BEADING HYD TANK - DUO 2
- 11 553443945-00 | FRNT BEADING HYD TANK - DUO 1
E 12 553443946-00 | BTM BEADING HYD TANK - DUO 2
E 13 552850201-00 | WASHER - EN8 - 6.4X12.5X1.6 12
14 552850006-00 | HEXHD SCREW - STEEL 8.8 - M6X25 12

Rhino RL 160 - DUO 85




HYDRAULICS - HYDRAULIC PUMP

REF. NO. PART NO DESCRIPTION Qry

1 553440070-00 PUMP - VARIABLE DISPLACEMENT 1
2 552430040-00 ORING-82X2 1
3 553440349-00 MAIN PUMP 1
4 552850018-00 HEX HD SCREW - STEEL 8.8 - M10X30 2
5 552850205-00 | WASHER - EN8 - 10.5x20x2.0 4
6 553441218-00 HEX HEAD SCREW - 3/8 - 16UNC 2
7 558440067-00 RETURN LINE FILTER 1
8 552850207-00 | WASHER - EN8 - 12.5x28x3 2
9 552850907-00 | SOCBUTTON HD CAP SCREW-ST 8.8 - M8 X 20 2
10 551460001-00 EDGE PROTECTOR 1M

Note: Item No. 10 is not shown in the figure.

Rhino RL 160 - DUO 86




HYDRAULICS - HYDRAULIC SEAL KITS

Rhino RL 160 - DUO

87




REF. NO.

O 00 N O U b W N K-

S e =
N B O

PART NO
553441385-00
553441386-00
553441387-00
553441388-00
553441389-00
553441390-00
553441391-00
553441392-00
553441393-00
553441394-00
553441395-00
553441396-00

HYDRAULICS - HYDRAULIC SEAL KITS

DESCRIPTION
SHAFT - VDP
ROTATING KIT - VDP
SEAL SHAFT - VDP
SEAL SHAFT (TRUNION) - VDP
GEROTOR & COUPLER ASSY - VDP
VALVE PLATE - VDP
RELIEF VALVE SUBASSY - VDP
CHARGE PUMP ADAPTER - VDP
SEALKIT - VDP
SEALKIT - MB MOTOR
SEAL KIT - WHEEL MOTOR
SEAL KIT - MAIN PUMP

NOTE : Item No 13,14,15 & 16 not shown in figure.

Qry

R R R R R R R R R R R R

Rhino RL 160 - DUO

88




CABIN ASSEMBLY



CABIN ASSEMBLY - AIR CONDITIONED

Rhino RL 160 - DUO 90




CABIN ASSEMBLY - AIR CONDITIONED

Rhino RL 160 -

DUO

91




CABIN ASSEMBLY - AIR CONDITIONED

Rhino RL 160 - DUO 92




CABIN ASSEMBLY - AIR CONDITIONED

o — 159
: 163 1@ Ory— 151, §_—44
' 20 O

150—

Rhino RL 160 - DUO

93




CABIN ASSEMBLY - AIR CONDITIONED

Rhino RL 160 - DUO

94




Rhino RL 160 - DUO 95




CABIN ASSEMBLY - AIR CONDITIONED

30,31

135,136,137

96

Rhino RL 160 - DUO




CABIN ASSEMBLY - AIR CONDITIONED

[ 2.55Q MM BLACK CABLE T o
[ 4 SQ MM BLACK CABLE 2 S @
Q
[ 4 SQMVMORANGE CABLE 3 < S)
[ 4 SQ MM RED CABLE 4 6
] I —
777777777777777777777777777777777777777777777777777777777777777 | 2.5 SQ MM GREEN CABLE | cmP :l
\ \
i AC WIRING CIRCUIT i
\ \
\ \
\ \
| ca1 |
| CIRCUIT BREAKER |
| re_ |
| } } |
\ I \
\ \
| BOSCH ALTERNATOR(ALT2) 5 8 CB-2 !
I e __ 9 CIRCUIT BREAKER I
| syl Ac2t re_ CONDENSER ‘
| 55 AC2.2 | | RCN ‘
I || aces [ I
} | ; AC2.4 Acas | 3 AC45 }
77
\ ﬁ o \
| Iz ; ‘
‘ P -\ _____ =
} gz & |acsi ‘
\ o \
| 0 © |
| COMPRESSOR 248 |
\ é ( WK i | \
| > <— Acs.1 ||\ I
| i AC |
| <? < AC5.2— |77 —
\ Q 0 \
I =J AC3.1 ] i S[] BLOWER U N IT |
! e acs2 | | (] L RBL |
‘ AC3.3 4 o o AC4.1 [] CMP \
\ CONNECTED WITH Bea aca2 |& & | Acaa \
| OP32 o ﬁ ‘
| - @ I
*
| lz > I
\ )9’* }
| ) ©
o z N |
} o AC5.2 \
\ \
\ \
\ \
\ \
\ ( \
\ \
\ \
\ \
L]
Rhino RL 160 - DUO 97




CABIN ASSEMBLY - AIR CONDITIONED

46 182 &
67
185 183
/ ° 5 \/\,
i
Is
y 187 / o
| o e — 189 3
_— w\%% Q 5'8 32‘5;
7 1o 190,191 /@ 69

Rhino RL 160 - DUO 98



BRO6ABARE =
4aogeoooacon

VN
VA
[R\IRY
VA

REF. NO. PART NO DESCRIPTION Qry
1 558441797-00 | TOP SPLIT UNIT - AC ASSY DUO 1
2 553443656-00 | EPDM FOAM SET - CABIN 1
3 558441986-00 | CABIN GLASS ASSY - DUO 1
4 558441703-00 | SWTICH BOX ASSY-CABIN 1
5 552850902-00 | SOC BUTTON HD CAP SCREW - STEEL - M6X16 | 29
6 552850201-00 | WASHER - EN8 - 6.4X12.5X1.6 11
7 558441687-00 | SWTICH BOX WMT-CABIN 1
8 553442444-00 | SWITCH - PANEL PLUG 5
9 553442648-00 | MOBILE CHARGER 1
10 558441686-00 | LIFTING PIPE WMT - CABIN TOP UNIT HOLDER | 2
11 558441660-00 | CABLE ASSY - AC UNIT I/P ASSY 1
12 558441713-00 | TOP SPLIT UNIT - ACWMT 1
13 553443508-00 | COVER BOLT - CABIN TOP UNIT 4
14 553441334-00 | SIDE COVER PLUG 1
15 553443509-00 | HEX SOC HEAD CAP SCREW - M10X90 4
16 552850906-00 | SOC BUTTON HD CAP SCREW - STEEL - M8X16 | 13
17 552850203-00 | WASHER - EN8 - 8.4X17X1.6 27
18 553443507-00 | MID COVER PLATE - ACTOP UNIT 1
19 553443506-00 | REAR COVER PLATE - AC TOP UNIT 1
20 553443477-00 | FRT COVER PLATE - ACTOP UNIT 1
21 553443705-00 | 5/8" AC COPPER TUBE ASSY 1
22 553443704-00 | 1/2" AC COPPER TUBE ASSY 1
23 553443677-00 | 5/8" AC HOSE NIPPLE 1
24 553443678-00 | 1/2" AC HOSE NIPPLE 1
25 553443683-00 | O RING - FITTING SIZE #10 1
26 553443684-00 | O RING - FITTING SIZE #8 1
27 553443685-00 | 5/8" HOSE JOIN ADAPTER 1
28 553443686-00 | 1/2" HOSE JOIN ADAPTER 1
29 553443682-00 | CLAMP - AC COPPER TUBE 2
30 552850004-00 | HEX HD SCREW - STEEL 8.8 - M6X16 4

CABIN ASSEMBLY - AIR CONDITIONED
. REF.NO. _ PARTNO ____ _ DESCRIPTON ________ QTv]

Rhino RL 160 - DUO




CABIN ASSEMBLY - AIR CONDITIONED

REF. NO.
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60

PART NO
552850201-00
552850801-00
553441263-00
553441191-00
553443505-00
558441691-00
552850921-00
552350008-00
552850808-00
558441727-00
553443309-00
558441749-00
558441750-00
552850901-00
552850201-00
553443221-00
558441785-00
558441796-00
558441765-00
552850029-00
553443864-00
552850010-00
552850204-00
552850205-00
552480012-00
552850009-00
552850203-00
553442368-00
552850012-00
552480008-00

DESCRIPTION
WASHER - EN8 - 6.4X12.5X1.6
HEX NUT - STEEL GR.8 - M6
CIRCUIT BREAKER
RELAY - NORMALLY OPEN
CABIN FUSE BOX COVER
AC UNIT WIRING KIT
SOC BUTTON HD CAP SCREW - STEEL - M5X10
WASHER - STEEL - 5.3X10X1.0
HEX NUT - STEEL GR.8 - M5
HOSE COVER WMT - CABIN
AC HOSE CLAMP
5/8" AC HOSE ASSY
3/4" AC HOSE ASSY
SOC BUTTON HD CAP SCREW - STEEL - M6X12
WASHER - EN8 - 6.4X12.5X1.6
AC COMPRESSOR
DOOR ASSY-CABIN
IDLER ASSY - DUO
IDLER MTG WMT - DUO
HEX HD SCREW - STEEL 8.8 - M10X35
COMPRESSOR BELT AX37 - 940Li
HEX HD SCREW - STEEL 8.8 - M8X25
WASHER - EN8 - 8.4X24X2.0
WASHER - EN8 - 10.5x20x2.0
HEX NYLOCK NUT - STEEL - M10
HEX HD SCREW - STEEL 8.8 - M8X20
WASHER - EN8 - 8.4X17X1.6
HEX HEAD SCREW - M10 X 1.25 - 25
HEX HD SCREW - STEEL 8.8 - M8X40
HEX NYLOCK NUT - STEEL GR.8 - M8

QTyY

w
g

R R A P NMNDNNPRPRP R NMNDNDDN

26

12

REF. NO.
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80
81
82
83
84
85
86
87
88
89
90

PART NO
558441780-00
552850011-00
553443886-00
558441970-00
552850008-00
558441764-00
558441595-00
558443854-00
553440331-00
553443676-00
552850202-00
558441985-00
553443487-00
553443485-00
553443668-00
553442800-00
552850908-00
553443697-00
552850907-00
552850802-00
552850053-00
553443052-00
553442366-00
552480014-00
553441334-00
558441741-00
558441719-00
553443352-00
553443580-00
553443581-00

DESCRIPTION
LOCK BKT - LPG DOOR WMT
HEX HD SCREW - STEEL 8.8 - M8X30
OP HOOD HT - COVER - DUO
CABLE ASSY - DUO (CABIN)
HEX HD SCREW - STEEL 8.8 - M8X16
OP HOOD MTG BKT - WMT (DUO)
LPG CLY DOOR WMT
LOCK - LPG CYL DOOR
SB DAMPER - RUBBER
COVER - ACTOP PIPE
WASHER - EN8 - 6.4x18x2
CABIN WMT - DUO
GLASS - LH REAR - CABIN
GLASS - FRONT - CABIN
SIDE WINDOW ASSY - CABIN
REAR VIEW MIRROR - CONVEX
SOC BUTTON HD CAP SCREW - STEEL - M8X25
RUBBER - BRAKE PEDAL
SOC BUTTON HD CAP SCREW - STEEL - M8X20
HEX NUT - STEEL GR.8 - M8
HEX HD SCREW - STEEL 8.8 - M12X85
AVM PAD - PH 2A
WASHER - REBOUND
HEX NYLOCK NUT - STEEL - M12
SIDE COVER PLUG
DOOR GLASS ASSY
REAR BTM BEADING MTG WMT - DOOR SEAL
CABIN DOOR LOCK
PLATE REAR BEADING MTG - DOOR SEAL
FRONT BTM PLATE - DOOR SEAL

QTyY

R R R R R N DD DOV R DR R R R R ORNNRRRRBRRWN

Rhino RL 160 - DUO

100




CABIN ASSEMBLY - AIR CONDITIONED

REF. NO.
91
92
93
94
95
96
97
98
99
100
101
102
103
104
105
106
107
108
109
110
111
112
113
114
115
116
117
118
119
120

PART NO
553443582-00
553443583-00
553443501-00
553440622-00
553440623-00
553443652-00
552300002-00
552850201-00
552350008-00
552850921-00
552850903-00
558441674-00
553443490-00
553443491-00
553443383-00
552210013-00
553443651-00
552850014-00
553443886-00
552850502-00
553443847-00
553440821-00
553440822-00
553440823-00
552850012-00
552850608-00
552300005-00
552850013-00
552250003-00
558441066-00

DESCRIPTION
TOP PLATE - CABIN DOOR SEAL
FRONT LOCK PLATE - DOOR SEAL
BEADING - CABIN DOOR
SUPPORT PILLAR - FILTER COVER HANDLE
FILTER COVER LIFT ROD
HOLDER PLT - DOOR BEADING
DOME CAP NUT - S5304 - M6
WASHER - EN8 - 6.4X12.5X1.6
WASHER - STEEL - 5.3X10X1.0
SOC BUTTON HD CAP SCREW - STEEL - M5X10
SOC BUTTON HD CAP SCREW - STEEL - M6X20
CABIN DOOR WMT
GLASS - REAR END - DOOR
GLASS - FRONT END - DOOR
HINGE - CABIN DOOR
HEX SOC CSK HD SCREW -STEEL - M8x25
DOOR STOPPER-FABRIC
HEX HD SCREW - STEEL 8.8 - M8X80
OP HOOD HT - COVER - DUO
HEX SOC CSK HD SCREW - STEEL - M6X16
TENSION ADJUSTER PLT - EXPORT
PLATE SEAT MTG - OP HOOD ASSY
HINGE - OP HOOD ASSY
BUSH - SEAT MOUNTING
HEX HD SCREW - STEEL 8.8 - M8X40
HEX SOC HEAD CAP SCREW-STEEL-M8X50
DOMECAP NUT - SS304 - M8
HEX HD SCREW - STEEL 8.8 - M8X50
HEX LOCK NUT - M6
CRANK WMT - PEDAL

QTyY

N N R RPN R R R

el
v »n

P N P A NN OO R R RFPOODEFEPNPRPRPONRRRERNDN

REF. NO.
121
122
123
124
125
126
127
128
129
130
131
132
133
134
135
136
137
138
139
140
141
142
143
144
145
146
147
148
149
150

PART NO
558441726-00
553440320-00
558441067-00
553442393-00
553440073-00
552610063-00
553443614-00
553100592-00
553440071-00
552330003-00
553440109-00
553441224-00
553442325-00
553442996-00
55844 1497-00
553443340-00
552850039-00
553443693-00
558441753-00
558441725-00
558441760-00
553440312-00
553440309-00
558441003-00
553441125-00
553100172-00
558441752-00
558441724-00
553440311-00
553440310-00

DESCRIPTION
FLOOR BOARD WMT - CABIN

HINGE - BATTERY DOOR

FOOT PEDAL WMT

IGUS FORK - HST

CLEVIS PIN - THROTTLE PEDAL - 8 X 85
IGUS BEARING - IGLIDUR GSM 1214 - 15
DOOR - BATTERY - FLOOR BOARD ASSY
3M SAFETY WALK 610 S/W BLACK
CABLE - PUSH PULL - HST CONTROL
COTTER PIN - STEEL - 2.0x16

SLEEVE - CRANK

LOCK - BATTERY DOOR

STUD - ACCELERATOR CLEVIS

PVC (HST) - 1250 MM

BKT - HST CABLE HOLDER WMT
HOLDER - HST CABLE PEDAL END-E4
HEX HD SCREW - STEEL 8.8 - M6X30
SPACER - HST CABLE HOLDER

DASH BOARD ASSY RH - CABIN

DASH BOARD ASSY - CABIN

STEERING WHEEL ASSY - E4

GAUGE - AMPERE

GAUGE - FUEL

STARTER SWITCH KIT - KUBOTA
GREEN INDICATOR LIGHT

HORN SWITCH

DASHBOARD WMT RH - CABIN
DASHBOARD WMT - CABIN

GAUGE - COOLANT TEMP

GAUGE - LUBE OIL PRESSURE

QTyY

R R R R R R R R R R R R R NR R R RRRBRRRR R R WR R R

Rhino RL 160 - DUO

101




CABIN ASSEMBLY - AIR CONDITIONED

REF. NO.
151
152
153
154
155
156
157
158
159
160
161
162
163
164
165
166
167
168
169
170
171
172
173
174
175
176
177
178
179
180

PART NO
553441126-00
553442078-00
558441759-00
553440056-00
553440348-00
553440505-00
553100111-00
553100112-00
552850805-00
552850018-00
558441041-00
553442193-00
552350025-00
553442425-00
552670143-00
558441318-00
558441590-00
553443702-00
553443680-00
55344 0061-00
558440062-00
553442194-00
553443654-00
553443655-00
558441995-00
558441994-00
553443850-00
552610082-00
553443248-00
552850019-00

DESCRIPTION
RED INDICATOR LIGHT
SWITCH - INDICATOR
STEERING TILT WMT - E4
SHAFT - STEERING COLUMN
STEERING - CONTROL UNIT
MASTER JACKET BUSH
WOOD RUFF KEY STEERING WHEEL
STEERING WHEEL
HEX NUT - STEEL GR. 8 - M16
HEX HEAD SCREW STEEL - 8.8 - M10 X 30
COLUMN WMT - STEERING
RUBBER GASKET STEERING COLUMN
WASHER-STEEL-17X30X3
BELLOW - STEERING ASSY
CIRCLIP - B72
STEERING KNOB - ASSY
MTG PLATE WMT - ST ENCLOSURE RUBBER
BTM MTG PLATE - ST. ENCLOSURE RUBBER
CABIN STEERING - RUBBER ENCLOSURE
ADJUSTABLE LOCK - TILT
HOLDER ASSY - ADJ LOCK
BUSH - STEERING TILT HINGE
HEAT SHIELD FOAM SET - CABIN
FOAM SET - CABIN
AC CABIN ASSY COMPLETE - DUO
LPG CYL FRONT DOOR ASSY
IDLER PULLEY - EXPORT
DEEP GROOVE BALL BEARING - 6305-2RS1 - SKF
SLEEVE — IDLER ASSY
HEX HD SCREW - STEEL 8.8 - M10X45

QTyY

R R R R R R R R NR R R RRRRRRRRBNRRRRRRR RN

REF. NO.
181
182
183
184
185
186
187
188
189
190
191

PART NO
552670141-00
552850020-00
558441989-00
553443931-00
558441988-00
558441987-00
552850201-00
552850202-00
552850902-00
552220004-00
552850808-00

DESCRIPTION
CIRCLIP - B62
HEX HD SCREW - STEEL 8.8 - M10X130
LPG CYL FRNT DOOR WMT
RUBBER FLAP - LPG STRAP LOCK
TOP MTG WMT - LPG RUB FLAP
BTM MTG WMT - LPG RUB FLAP
WASHER - EN8 - 6.4X12.5X1.6
WASHER - ENS8 - 6.4x18x2
SOC BUTTON HD CAP SCREW - STEEL - M6X16
HEX SOC CSK HD SCREW - 55304 -M5 X 20
HEX NUT - STEEL GR.8 - M5

Note: Item No. 64 is not shown in the figure.

QTyY

N N DN DR R R R R R

Rhino RL 160 - DUO

102




CABIN ASSEMBLY - NON-AIR CONDITIONED

TR0

iy

Rhino RL 160 - DUO

103




CABIN ASSEMBLY - NON-AIR CONDITIONED

SH—
@
o)

A
CONNECTOR -AUX
(WC-AUX)

VENT WORKLAMP WORKLAMP
FAN FAN REAR FRONT
- N - N
© © © ©
g |8 g |8
| | (o) o (o) o
N2 VN-2|E Jl w1 wes 01
4] EY) ¥
e[ wn- [ W] wiF[[ ]
5 5 b I S| s 3 I
8 (8 Kl gl B i CHARGER
°© PORT (CP)
8 8 3 8 -
? 3 o o
g E S g |
e 2 e e
SW-1 SW-2 SW-3 SW-4
N @ ; g
3 o 8 @ g < g o
°© £ s 8 ° 8 °l 8
N (o] N\ © N S L & OP35.6
7 7 7 7
OP36.6
b b
Ny Q ? i g g
E__ & 8 F
e 0OP33.1 OP34.1
| VvV
| rﬂ OP33.2 OP34.2
| — I I |
-
F: P | In———
T
2 o WAGO
al © CONNECTOR -C2 WAGO
(e} | (WC-C2) COI\\III‘;I(I;E_%'I;C))R -C1

~O

Rhino RL 160 - DUO

104




CABIN ASSEMBLY - NON-AIR CONDITIONED

REF. NO.

O 00 N O U b W N R

[ = S Y
w N Rk O

PART NO
558441715-00
553443635-00
553443478-00
553443653-00
553443504-00
553443498-00
558441716-00
558441717-00
558441704-00
558441692-00
558441701-00
558441702-00
553441228-00

DESCRIPTION
TOP SPLIT UNIT - NON AC WMT
FRT COVER PLATE - NON AC TOP UNIT
MID COVER PLATE - NON AC TOP UNIT
REAR COVER PLATE - NON AC TOP UNIT
ROOF VENTILATOR FAN
ROOF VENTILATOR GRILLE
TOP SPLIT UNIT - NON AC ASSY
NON AC - CABIN ASSEMBLY COMPLETE
CABIN FAN WIRING & CABLE ASSY KIT
CABLE ASSY - WORKLAMP/FAN
TOP FAN WIRING ASSY
CABIN FAN WIRING ASSY
SWITCH - HEAD LIGHT

Note: Item No. 9 & 13 are not shown in the figure.

QTY

N R R R R R R R R R R R R

Rhino RL 160 - DUO

105




OPTIONAL ACCESSORIES



OPTIONAL ACCESSORIES - PNEUMATIC TYRE KIT

REF.NO. PART NO DESCRIPTION Qry
1 558441353-00| PNEUMATIC TYRE KIT 1
2 558440011-00 | WHEEL ASSY - FRONT 2
3 558440043-00 | WHEEL ASSY - REAR 1
4 558440012-00| TYRE W/TUBE & FLAP 6.5-10/14PR (FRONT) 2
5 553440013-00| RIM ASSY - FRONT (5.00 X 10) 2
6 553440756-00| TYRE - PNEUMATIC 6.5X 10 2
7 553440757-00| TUBE-TYRE 6.5 X 10 2
8 553440758-00| FLAP-TYRE6.5X10 2
9 558440044-00 | TYRE W/TUBE & FLAP - 6.00-9/12PR (REAR) 1
10 553440045-00 | RIM ASSY - REAR (4.00 X 9) 1
11 553440759-00| TYRE-PNEUMATIC6.0X9 1
12 553440760-00| TUBE-TYRE6.0X9 1
13 553440761-00| FLAP-TYREG6.0X9 1
Rhino RL 160 - DUO 107




OPTIONAL ACCESSORIES - SOLID TYRE KIT

REF.NO. PART NO DESCRIPTION Qry
558441354-00| SOLID TYRE KIT
558441316-00| FRONT WHEEL ASSY - SOLID
558441317-00| REAR WHEEL ASSY - SOLID
553442069-00 | TYRE-SOLID 6.5 X 10 (FRONT)
553440013-00 | RIM ASSY - FRONT (5.00 X 10)
553442070-00 | TYRE - SOLID 6.00 X 9 (REAR)
553440045-00 | RIM ASSY - REAR (4.00 X 9)

N oA wWN R
P R, NN RPN R

Rhino RL 160 - DUO 108




OPTIONAL ACCESSORIES - SEAT SAFETY SWITCH KIT

(2)
FROM WAGO CONNECTOR -AUX_ Oras N OP15
OP14.1 OP14.2 ] L TOWARDS ECU (SOL)
- )
(1) Ol 85 | 87A | 87 L

o|

g NC NO

W | g6 30 \ﬂ\

o oA

Q

= OP14.3

L
OPS . SW 5 &
o o
\o OP17.1 0 —O oP16.1
O <& |
— 1~ op18.2 |“|
oP17.2
NOTE: Item No.3 is not shown in the figure.
NOTE: Item No. 3 - Operator seat is included in this kit.
REF.NO. PART NO DESCRIPTION
1 558441198-00| CABLE ASSY - WC-AUX TO R85, 30 OPS 1
2 558441199-00| CABLE ASSY - R87A OPS TO ECU (SOL) 1
3 558441320-00| OPERATOR SEAT ASSY - OPS 1
4 558441192-00| RELAY - NORMALLY CLOSE 1
5 558441197-00| SEAT SAFETY SWITCH KIT 1
Rhino RL 160 - DUO 109




OPTIONAL ACCESSORIES - SEAT STANDARD

REF.NO. PART NO DESCRIPTION QTyY
1 553440321-00 | SEAT OPERATOR (STD) 1

Rhino RL 160 - DUO 110




OPTIONAL ACCESSORIES - PRE CLEANER

REF.NO. PART NO DESCRIPTION Qry
1 553442075-00| PRE CLEANER -90 CFM 1
2 553442897-00| PRE CLEANER - TOP SPIN 1
Rhino RL 160 - DUO 111




OPTIONAL ACCESSORIES - WORK LAMP KIT - OVERHEAD GUARD

WORKLAMP WORKLAMP
REAR FRONT

5 CHARGER
WL.[[—]| PORT (CP)
WL—2|:_:|

SW-1

TOWC-C2
)]
2
N

TOWC-C2

OP20.1
OP21.1
————
0OP20.2
0OP21.2

- (3]
i 3
Aoy opted
\/
|5 L] [T oP19.2 hE px{ I B
N
& = I8
[¢) sl 15
N
- ® — — — 1
© a WAGO ]
al o i} WAGO
G CONNECTOR -C2 CONNECTOR -C1
(WC-C2) (WC-C1)
| I —
WAGO
CONNECTOR -AUX
(WC-AUX)

Rhino RL 160 - DUO 112




o
('
<
-
O
()]
<
LLJ
L
o
LLJ
>
O
E
4
Q.
=
<
-
- 4
(0’
o,
=
e
—
o
O
72
e
LLJ
O
O
<
-
<
2
O
-
a
@

113

Rhino RL 160 - DUO




OPTIONAL ACCESSORIES - WORK LAMP KIT - OVERHEAD GUARD

REF.NO. PART NO DESCRIPTION QTy

1 553441228-00| SWITCH - HEAD LIGHT 2
2 553442444-00 | SWITCH - PANEL PLUG 1
3 552850901-00| SOC BUTTON HD CAP SCREW STEEL-M6X12 4
4 552850201-00 | WASHER-EN8 - 6.5X12.5X1.6 4
5 552280005-00| CRPH SELF TAPPING SCREW-55304 - 4.8X13 8
6 558441213-00| CABLE ASSY - CONNECTOR BW-2 TO WC-C1,C2 1
7 558441214-00| CABLE ASSY - WC-C1 TO SWITCH +VE 1
8 558441207-00 | CABLE ASSY - WC-C2 TO SWITCH -VE 1
9 558441210-00 | CABLE ASSY - SW-1 TO CONNECTOR WL-2 1
10 558441211-00| CABLE ASSY - SW-2 TO CONNECTOR WL-3 1
11 558441212-00| WORKLAMP CONNECTOR ASSY 2
12 558441255-00| SWITCH PANEL BOX WMT - OHG 1
13 558441257-00| TUBE WMT VR - ROUTING 1
14 558441256-00| TOP TUBE WMT - WIRE ROUTING 1
15 553442648-00| MOBILE CHARGER 1
16 552850028-00 | HEX HEAD SCREW STEEL - 8.8 M8 X 35 1
17 558441203-00| WORKLAMP KIT - OHG 1

Rhino RL 160 - DUO 114




OPTIONAL ACCESSORIES - WORK LAMP KIT - REGULAR

REF.NO. PART NO DESCRIPTION

1 558441194-00| CABLE ASSY - BW-3 TO LAMP IMPUTS
558441212-00| WORKLAMP CONNECTOR ASSY
552850203-00 | WASHER-ENS - 8.4X17X1.6
558441193-00| WORKLAMP KIT (REGULAR)

5w N
R RN R

WORKLAMP WORKLAMP
REAR FRONT

o\

\ / \ /
' ]
§

3 |# %

& g &
wall 13 weat ][]

50 NN

A s A M
mi ] wal | ]

1) . 1 & &
CONNECTED WITH CA1A.T £ o a3

L o T}

COMMECTED WiTH CA38.T {

115

Rhino RL 160 - DUO




OPTIONAL ACCESSORIES - FILTER CLOG INDICATOR KIT

} OP-2.3
TOWARDS TIMER SW(C)

FILTER CLOG SW

FILTER CLOG LIGHT
(F_C_LIGHT)

MB LIMIT SW

NC NC
a9 OP-8 \ OP-9

& L
\ NO C NO C

oP-2.1
OP-1

. OP-2.2

Rhino RL 160 - DUO 116




OPTIONAL ACCESSORIES - FILTER CLOG INDICATOR KIT

REF.NO.

O© 00 N O U1 B WN P

I O = Y
w N B O

PART NO
558441181-00
558441188-00
558441189-00
553442714-00
553442076-00
553441222-00
553441126-00
553442316-00
553442716-00
552130004-00
553442715-00
553442442-00
558441179-00

DESCRIPTION
CABLE ASSY - FILTER CLOG LIGHT I/P
CABLE ASSY - MB LIMIT SW TO FILTER CLOG SW
CABLE ASSY - FILTER CLOG SW GROUNDING
MALE CONNECTOR - FILTER CLOG PR SWITCH
SWITCH - VACUUM PRESSURE
LIMIT SWITCH
INDICATOR LIGHT - RED
BKT - MB LIMIT SWITCH MTG
PNEUMATIC HOSE PU6 - FILTER CLOG SWITCH
CRPAN HEAD SCREW-STEEL - M4X10
MALE CONNECTOR - VB DUCT
FLASHER 12V
FILTER CLOG INDICATOR KIT

NOTE: Item No.12 & 13 are not shown in the figure.

Qry

PR R NR R R R R R R R R

Rhino RL 160 - DUO

117




OPTIONAL ACCESSORIES - FILTER VIBRATOR TIMER KIT

n REF.NO.  PART NO DESCRIPTION Qry
1 | 558441183-00 [ CABLE ASSY - TIMER SW TO TIMER (6) 1
B 5;_;;"‘ ]_'.:.p"' 3 2 | 558441184-00 | CABLE ASSY - WC-AUX TO TIMER (+VE) 1
G}_\_ 3 |558441185-00| CABLE ASSY - ECU(-VE) TO TIMER (-VE) 1
® @ é) ﬁé] 4 |558441186-00 | CABLE ASSY - TIMER (12) TO R85VM 1
5 [558441187-00| CABLE ASSY - TIMER(12) TO R85 SU.B 1
2 & OP52 | = @ 6 [553441213-00| TIMER 1
= e 8 7 | 553442248-00 | TIMER MTG PLATE 1
OrP-4.1 e
S>—o P42 o ® | ANZD 8 [553461195-00| ROCKER SWITCH 1
(Tb We-ALX) = g 9 | 558441180-00 | FILTER VIBRATOR TIMER KIT 1
2 ® ® @
NO G [
L‘-\-\-‘-‘-"\-\.@I—J
oP4.3 L ’/@
=
i R g
2 3 3
i 3 ‘2
OP-5.1 E
== v N E
4 @—" e
> .4
TORES (VM) TO RATA (SUE) oP2.3
M b L
[E, T ©
E (o]wTs]
® ® EI
o T~/
Rhino RL 160 - DUO 118




OPTIONAL ACCESSORIES - FIRE IN HOPPER INDICATOR KIT

oP-10.2
o
2 3 1_#-' - o
+ s T
Y og s OP-11.3
- i :
35— OoP-11.2 5 CONNECTED WITH VIBRATOR MOTOR (-VE)
| oP-11.1
e -
 OP-10.2 |
waz 1
OP-10.1
[A24 4
VM-1 ] I
FIRE ALARM INDICATOR
FH.LIGHT
(2)
y OP-13 oP-12.1
CONNECTED WITH E10.5 <
" oP-12.2
CONNECTED WITH WC-AUX <
INSIDE FLISE BOX
= /ﬂ:' 'Iw;?? REF.NO.  PART NO DESCRIPTION Qry
— # -
1 | 558441191-00| CABLE ASSY - FIRE ALARM INDICATOR MALE CONNECTOR 1
" - 2 | 558441192-00 | CABLE ASSY - FIRE INDICATION LAMP TO WE-OP 1
3 | 553442786-00 | FIRE ALARM INDICATOR 1
4  |553441126-00| INDICATOR LIGHT - RED 1
36 5 |553442442-00 | FLASHER 12V 1
I i 6 |553100403-00 | WASHER6.4X 16X 5 2
I I (1% 7 | 558441190-00 | FIRE IN HOPPER INDICATOR KIT 1
& NOTE: Item No.5 & 7 are not shown in the figure.
Rhino RL 160 - DUO 119




OPTIONAL ACCESSORIES - BEACON LIGHT KIT

REF.NO. PART NO DESCRIPTION

1 |[558441209-00| BEACON CONNECTOR ASSY 1
2 553441228-00 | SWITCH - HEAD LIGHT 1
) m— SERCC 3 | 552280005-00 | CRPH SELF TAPPING SCREW-SS 304- 4.8X13 2
i (R [ 4 | 558441364-00| VERTICAL ROUTING CLAMP - WMT 1
=t 1{“’% 5 558441220-00 | BEACON LIGHT KIT 1
Nl d|d
| 3 |
gl
[AA
ey
I-1L_
i
4 3
— ] —
! -!_!_ T RRGS SO CTOR: - ALK (WAC-ALDN g T
|1 &=
L
't Jl_i___ CRIMPPED WITH Ch-E
’ .‘l11 -‘]
P |
\. /
\::::.ﬁ ,.--"'"'
e
Rhino RL 160 - DUO 120




OPTIONAL ACCESSORIES - REVERSE ALARM KIT

LIMIT SWITCH(RE)

(3 NO (1) E o REVERSE BUZZER (RB)
x_l, a_li - m E
{ CA47 i~ | CA27.1 [ ] +Ve
o % e
| c NC = | il | Ve \
] 1 1] |
CA27.2 it
5] Tocats
CA47
REF.NO. PART NO DESCRIPTION QTyY
1 558441160-00 | CA-27 (REVERSE BUZZER MALE CONNECTOR ASSY) 1
2 558441161-00| CA-28 (REVERSE BUZZER FEMALE CONNECTOR ASSY) 1
3 558441217-00  CABLE ASSY - LIMIT SWITCH I/P 2
4 553441222-00| LIMIT SWITCH 1
5 558441013-00 | LIMIT SWITCH BKT HST-WMT 1
6 552850801-00 | HEX NUT-STEEL - M6 4
7 552850002-00 | HEX HEAD SCREW - STEEL - M5X12 2
8 552850201-00 | WASHER-EN8-6.4X12.5X1.6 4
9 552350008-00 ( WASHER-STEEL-5.3X10X1.0 2
10 558441216-00 | REVERSE ALARM KIT 1

NOTE: Item No.4 & 10 are not shown in the figure.

Rhino RL 160 - DUO 121




OPTIONAL ACCESSORIES - PARKING BRAKE INDICATOR KIT

REF.NO.  PART NO DESCRIPTION Qry
n PB LIGHT 1 |558441176-00| CA-43 (PB.LIGHT TO LIMIT SWITCH) 1
2 | 558441177-00 | CA-44 (LIMIT SWITCH TO CHASSIS) 1
3 | 558441178-00 | CA-45 (PARKING BRAKE LAMP TO WC-OP) 1
(] 4 | 553441126-00 | INDICATOR LIGHT - RED 1
s 5 |553441222-00 | LIMIT SWITCH 1
s 6 |552350030-00 | WASHER 5.2X13X1.6 2
N A 7 |552020037-00 | HEX HEAD SCREW-STEEL - M5X20 2
R 8 | 553442442-00 | FLASHER 12V 1
; :'2 N '3 9 | 558441222-00| PARKING BRAKE INDICATOR KIT 1
| [ |
2. | - S NOTE: Item No.8 is not shown in the figure.
\ <<
| @)
—
<
3 5
< O
&
N
= TO WC-OP
..a/ﬂ;-__ II“;}I’E
(i -
/‘!’ In____.rﬂ--.-.
| ® =5
' I" [ar ==
g Pes il
I P 1 EES
NS rﬁ/
suion
({1 [
ke SO
Rhino RL 160 - DUO 122




OPTIONAL ACCESSORIES - SEAT BELT KIT

REF.NO. PART NO DESCRIPTION

1 553442848-00| SEAT BELT MTG PLATE - SEAT ASSY 1
2 553442642-00| SEAT BELT
3 558441311-00 ( SEAT BELT KIT 1

Rhino RL 160 - DUO 123




OPTIONAL ACCESSORIES - OVERHEAD GUARD

REF.NO. PART NO DESCRIPTION Qry

1 558441253-00| OVERHEAD GUARD WMT 1

2 558441233-00| GLASS ASSY FRONT - OHG 1

3 553441320-00 | HANDLE - CANOPY 1
o 4 553442800-00 | REAR VIEW MIRROR - CONVEX 1

5 552850203-00 | WASHER - EN8 - 8.4X17X1.6 7

6 552850204-00 | WASHER - ENS - 8.4X24X2.0 2

7 552850908-00| SOC BUTTON HD CAP SCREW - STEEL - M8X25 6

8 552850008-00 | HEX HD SCREW - STEEL 8.8 - M8X16 3

9 552480008-00 | HEX NYLOCK NUT - STEEL GR.8 - M8 2

10 558441234-00 | OVERHEAD GUARD - KIT 1

Rhino RL 160 - DUO 124




LED LAMP KIT

|

1

FASTENERS MOUNTING
POSITION ON REAR SIDE

|

T
i
L]
)
|
[
T

-
-
o

Y -

.
| |

A

—
i

NNy &

N

T

DETAIL B

DETAIL A

125

Rhino RL 160 - DUO




LED LAMP KIT

REF.NO. PART NO DESCRIPTION Qry
1 558441663-00| TAIL LIGHT LED CONNECTOR ASSY 1
2 558441669-00| LED BACK LIGHT MTG WMT 2
3.a 558441668-00| FRONT LIGHT ASSY RH - LED 1
3.b 558441612-00| FRONT LIGHT ASSY LH - LED 1
4 552850003-00| HEX HD SCREW - STEEL 8.8 - M6X12 4
5 552850202-00 | WASHER - EN8 - 6.4x18x2 4
6.a 558441667-00| LIGHT MTG WMT RH - LED 1
6.b 558441610-00| LIGHT MTG WMT LH - LED 1
7 558441664-00| HEAD LIGHT LED CONNECTOR ASSY 1
8 558441665-00| INDICATOR LED CONNECTOR ASSY 1
9 552140014-00| CR PAN HEAD SCREW - SS304 - M5X16 2
10 553443382-00| U BEADING - HEAD LIGHT E4 1
11 558441611-00| HEAD LIGHT BACK PLATE WMT 1
12 553440331-00| SB DAMPER - RUBBER 3
13 552850807-00 | HEX NUT - STEEL GR. 8 - M4 2
14 552350008-00 | WASHER-STEEL-5.3X10X1 4
15 552130006-00| CR PAN HEAD SCREW - STEEL - M4X15 2
Rhino RL 160 - DUO 126




CIRCUIT SCHEMATICS



ELECTRICAL WIRING SCHEMATIC - MACHINE

IND-L HL-1 HL-2 IND-R
O\, O : »n—ﬁ?
s =
0e cas2 E .3
W g CAT72
1 CA.14) AT ve (M e Pl CA74 _
o ! CA81 —Li— vM-2 =i NC SENSOR
> - VIBRATOR MOTOR gy
-~ 3 o~ - g e
o) ol s @ 1] 2 S 5 e VM-1 42708
E o e sl oS |e CA37
m g 3 5| |8 3l g 313 o - ol L
U R 2 2| |2
L = CA.12.1 o\ |o
Y \ \V CA122 4 h 1SR-2
\ ~ T ]
CA123 o = L 'ISR1
1 CA.12.4 3 : g
CA39.5
\V/ <
X 7 < CA1.9 CA23.3
\V/ - W
© CA183 = CA1S
] ~ =
= V-ON" ] cA26 = 3 oA - o LINEAR ACTUATOR
S / S CA18.2 : CA17 < < SUCTION BYPASS
VO s ,_HRMETER T vi i B —
PN SO L. < CA36 < 7 < [T CA25 !—,—l
@ TVM ) < pd 5 2 Lora I \V
< Su.B S| oN-oFF < e b 8 HORN
S| switch S| switcH Lsw) g s 3
! Y, ! 4 N, CA19
CA38.1 Y
— CA26
“Es.10 f
<
o

OP6 U — H N E g
W W 3 1+ +7
L \ CA1S5 cA 2P<-EA 243 OP7
UV UV UV UV A% p p 9 /I'\
1
| 8 CA14 3 NV, NV, NV, NV, Y S B © RELAY SU.B |
< < o N o - CA22
g S| S S cAs CABA CA18.1 cA 11 - 3 iﬁ'i CA19 g & ZTCA39'1° 8 |
|8 87A 371 EY 87A| 87 |85 | o7 &7 —~ |85 | 87A 87 Lles 87A| 87 I =85 | 87A; 87 %% i
> = < 35
3 %ZINC No %‘v_ :u-'ﬂ-g\ o >;. e No % | G o S| e\ Mo % l::r”f?%\ No § Bé: CA39.9 iﬁ EH—CAM ).-__::
E|eey % g 30 D8y 30 Hlsey 30 Sles 30 Wlsey 30 z
i 2 8 2 CA39.4 Z(Z CA39.5 LCA 102 B : §J CA39.6 CA10.3 CA39.3
8 © S °N B 3 y y
7
( CA39.11 )
E8.1 4 =
FROM ENGINE LOP SW é———— - Js N
E%g g g | CA22
E8.2 ug@ E N H [E- g CA33
22 ] [N onss
CA46
________ T o “j w
iH oAz o A Poomo il o 28 g 0 Y 2T YR
i ENGINE | s == | Ea 2 2 b | ==
[ S — ! S| o L w
1 o T 5
i of o & _caz o @ 2 2 9.1
- L1|||— | ——— 33 3 38 %é” 1] = = — >
1
i WAGO mma— S o CASQ.BA_]
! oM WAGO CONNECTOR-AUX ~ ©
v CONNECTOR -2 (WC-AUX)
TO STARTER MOTOR +Ve (WC-2)
W/
___________ N CAIT
PN TAIL LAMP - 1 3
CD N 8 5 : - CABLE ASSEMBLY SPARES
500
. 7 L cA-15.15-5 )g>
---------- ] CA15.2 T
IGN KEY 83 A remmocos e | | B SL.NO PART NO DESCRIPTION
T 2
-<
NOTE: P - 1 558441961-00] CA-40 (B (+) TO SM (+Ve))-DUO
o T
F1- 10 AMPS BLADE FUSE FOR DASHBOARD CONTROLS & ECU UNIT. 2 558441962-00] CA-41 (B (-) TO CHASSIS)- DUO
F2 - 10AMPS BLADE FUSE FOR SB.SW,SU.B RELAY & SWITCHES o carm
F3 - 10 AMPS BLADE FUSE FOR EOS (ENGINE OFF SOLENOID) RELAY . 3 558441963-00] CA-42 (ENGINE MOUNTING BOLT TO CHASSIS) - DUO
F4 - 20 AMPS BLADE FUSE FOR VM (VIBRATOR MOTOR) RELAY . g TAILLAMR 2 =
F5 - 25 AMPS BLADE FUSE FOR L/H (LAMPS & HORN) RELAY oo cater Foy B e @-Ve E 4 558441964-00] FPM CONNECTOR ASSY- DUO
o A16.2
F6 - 10 AMPS BLADE FUSE FOR SU.B (SUCTION BYPASS) RELAY g3 Cates =
F7 - 40 AMPS BLADE FUSE FOR GP (GLOW PLUG ) RELAY N & - REAR INDICATOR LAWP-2 z 5 558441158-00| CA-25 (ACTUATOR FEMALE CONNECTOR ASSY)
[ o
F8 - 20 AMPS BLADE FUSE FOR SIDE INDICATORS & OPTIONAL ACCCESSORIES R @ 6 558441170-00] CA-37 (NC SENSOR MALE CONNECTOR ASSY
o - -
F9 - 5 AMPS FUSE TO BE USED ONLY WITH LEFT SIDE BRUSH KIT 2 ( )
[ I

EC-WD(R]

Rhino RL 160 - DUO 128




ELECTRICAL WIRING SCHEMATIC - ENGINE

3
5 E10.5
Q
STARTER MOTOR(SM B9 E10
CA40 +VE o E1.1 E9'1<__FLE> :_:
- E9.2¢ — 1 1 D>
M ! < =
NN Sl e Amp METER OILPRESSURE TEMPERATURE FUEL GAUGE HYD.CLOG
E9.3 < — [ 2> I ) GAUGE(OPG)  GAUGE(TG) (FG) CHARGING LIGHTS LIGHT E5.9
ALTERNATOR(ALT) E9.4 & — = H D> E5.14 E5.15 CL1 MIL (HCL) POWER SWEEP (PS) ]
Lo ® : IGN KEY
B+ E1.2 paR= m " ~ AC
—| w < 0
= L // \\\ g E2.1 [9)] L 30 50
,/ \ E = D N
t 0 <~ 2 ‘9 < N
5 r uw W E51 - 8 E5.8 o -
<
F \J LV E ‘9
w
A \N U \JV U U/ UV
ol e E1 E2
S : : NS U NV, U NV, Y NV
c L HYD OIL CLOG
5 IETn E15 [ >~ | E16
i -3 ____E4 —
nineli -
| i | : NV NV, U
I | [ | 4V 4V WV UV &V UV
| | E4.3
i I i : 4V 4V WV WV 4V W
[ : ) N N N
} =
| ! L
L - L L
Z
E3.3
UV
FEED PUMP(FP) @
L/
OILPRSENSOR ! | | | | | |
(OPSR) E6.1 :‘ :
g E ES E6 EI & I sw-1__Jl sw-2 [
E19 E3.2 - — b | E12.3 o |
¢ ' ' E624 | w
— — <11 E12.10, | AR
L L ' E6.4 I TNE2a |
TEMP SENSOR | | E-1tr - E-12 ' ~ _E126 I
RN BNk —————— — — — - 1> l ' o |
@ B | | rors) Ett2 | NG I N q |
F E6.5 < - . ] o S
TP E5.18 'r : i | (TOWC-L) £6.6 = E8.5: | : | : W
Lot E11.3 WCAUX (- — — — — — — — — — > | |
E11.4FS86< ————————— D ! |
OIL PR SWITCH | : »i ! R e -
(LOP.SW) LS SWITCH BOX WIRING ASSY
E7.1 > E8.1(TO HR-86)
l E7.2 E8.2 (TO WC- 1)
FROM STARTER +VE
( ) E3.5 E8.3 (FS 87A)
»
~ly
O
FUEL LEVEL S|k
SENSOR(FLS) L
?—!QS E6.5
Rhino RL 160 - DUO 129




(3)60

L i

TANK

O

130

=
-
<
=
L
L
O
%)
=
-
=
<
(0’
o
S-
L

®ex

STC

A

@

®
@
U\@
}{9%
N
// [\
!

i

Jﬁ
RSCU
s

Rhino RL 160 - DUO




HYDRAULIC SCHEMATIC

QTy

REF. NO.

O 00 N O U1 b W N B

=
o

11

PART NO
558441367-00
558441368-00
558441369-00
558441370-00
558441371-00
558441372-00
558441373-00
558441374-00
558441375-00
558441376-00
558441377-00
558441378-00
558441379-00
558441380-00
553440957-00
558441383-00
558441757-00
558441386-00
553441214-00
558441389-00
558441390-00
558441392-00
558441391-00
552500035-00
552860041-00
553443388-00
553443889-00
553441235-00
553443890-00
553441241-00
553441238-00
553443891-00
553443395-00
553442295-00
553442296-00
553442297-00
553442298-00
553442299-00
553442300-00
553442625-00

DESCRIPTION
ST-9/16" ORFS TO 7/16" UNF ASSY
ADJ.EL 9/16" ORFS TO 3/8" BSP ASSY
ST-1/4” BSP TO 9/16" UNF ORFS ASSY
ST 3/8” BSP TO 9/16" UNF ORFS ASSY
ST-1/2” BSP TO 13/16" UNF ORFS ASSY
ST-3/8” BSP TO 13/16" UNF ORFS ASSY
ST-3/4" BSP TO 1-3/16" ORFS ASSY
ADJ.EL 13/16" ORFS 7/8" UNF 1/4" BSP ASSY
ADJ.EL 1/2" BSP TO 13/16" ORFS ASSY
ST 1-7/16" ORFS TO 1-1/16" UNF ASSY
1-1/16"UNF 13/16"ORFS 1/4"BSP FEMALE ASSY
ADJ.RT 1/2"BSP FEMALE TO 13/16"UNF ASSY
ADJ.RUN T 1/4"BSP 9/16"UNF 9/16"UNF ASSY
ADJ.EL 3/8”BSP TO 13/16"ORFS SHORT ASSY
ORIFICE - 0.8mm
ST-1" BSP TO 1-7/16" ORFS ASSY
ST-3/4" UNF DUMMY ASSY
ST-3/4" UNF TO 1/4" BSP FEMALE ASSY
STRAIGHT 3/4" BSP MALE - 1/2" BSP FEMALE
ST-3/4" UNF TO 13/16" ORFS ASSY
ST 1-1/16" UNF TO 13/16" ORFS ASSY
ADJ.EL 1/4" BSP TO 9/16" ORFS ASSY
ADJ.EL 3/8”BSP MALE-1/4"BSP FEMALE ASSY
Dummy 3/8" BSP
1/4"Silencer Button ASB 0161 JANATICS
13/16”ST —ST 13/16” ORFS 1/2" R2 LENGTH 2000 WITH PVC SLEEVE
9/16” ST—9/16” ORFS ST 1/4" R2 LENGTH 1500 WITH PVC SLEEVE
9/16” ST—ST 9/16” ORFS 1/4" R2 LENGTH 1030.
13/16" ORFS ST- 13/16" ORFS 90° 1/2" R1 HOSE LENGTH 1300
13/16" ORFS ST- 13/16" ORFS 90 1/2" R2 LENGTH 1500.
1-3/16”ST—1-3/16” ORFS 90° 3/4" R1 LENGTH 2250.
1-7/16” ST—1-7/16” ORFS 90° 1" R1 HOSE LENGTH 1300
9/16"”ST —9/16” ORFS 90° 1/4" R2 LENGTH 2900.
13/16”ST —13/16” ORFS 90° 1/2" R2 LENGTH 1900.
13/16"ST—13/16" ORFS 90 1/2" R2 LENGTH 1500.
13/16"ST - 13/16" ORFS 90 1/2" R2 LENGTH 2300.
9/16"”ST —9/16” ORFS 90° 1/4" R2 LENGTH 700.
9/16"”ST —9/16” ORFS 90° 1/4" R2 LENGTH 1600.
9/16"”ST —9/16” ORFS 90° 1/4" R2 LENGTH 3600.
9/16"”ST —9/16” ORFS 45° 1/4" R2 LENGTH 875.

1
5

[EEY
Y]

R R N R R R NRRRRRRRERNRNRWNNRRRRNRRRNIEROWEREND-NILD

REF. NO.
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63

PART NO
553442626-00
553442627-00
553442628-00
553442629-00
553442630-00
553442631-00
553443892-00
553443392-00
553442634-00
553442635-00
553443396-00
553443391-00
553443394-00
553443393-00
553441260-00
552670161-00
552670162-00
552670163-00
552670071-00
552670072-00
552500049-00
552860159-00
552670082-00

DESCRIPTION
9/16”ST —9/16” ORFS 45° 1/4" R2 LENGTH 935.
9/16”ST—9/16"” ORFS 45° 1/4" R2 LENGTH 960.
9/16”ST—-9/16" ORFS 45° 1/4" R2 LENGTH 1015.
9/16”ST—9/16"” ORFS 90° (LONG) 1/4” R2 LENGTH1600.
13/16”ST —13/16” ORFS 135° 1/2" R2 LENGTH 850.
13/16" ST-13/16" ORFS 135 1/2" R2 LENGTH 1600.
9/16" ST - 9/16" ORFS 90° 1/4" R2 HOSE LENGTH 1900
9/16" ST—9/16" ORFS 90 1/4" R2 LENGHT 600.
13/16"ST-13/16"ORFS 90 1/2" R2 LENGTH 2010.
13/16"ST-13/16"ORFS 90 1/2" R2 LENGTH 2120.
9/16”ST—-9/16" ORFS 90° 1/4" R2 LENGTH 3000.
13/16”ST —13/16” ORFS 90° 1/2" R2 LENGTH 1200.
13/16" ST-13/16" ORFS90 1/2" R2 LENGTH 1800.
9/16" ST—9/16" ORFS 90 1/4" R2 LENGHT 680.
MINIMISE COUPLING
1/4" DOWTY WASHER
1/2" DOWTY WASHER
1" DOWTY WASHER
3/4" DOWTY WASHER
3/8" DOWTY WASHER
Dummy 1/4" BSP
PLUG 1/4"BSP
3/4 INCH COPPER WASHER

QTy

N P R R R R R R R R R R B N R

N
(¢)]

N P OO 0N P

Rhino RL 160 - DUO

131




HYDRAULIC SCHEMATIC WITH LH SIDE BRUSH

28 LH SB-M RH SB-M
2 356 15
A 33 A 54
\ o1 TC - LH TC - RH %
\ MF T D
R L STC ] ZLH
scu 30 A [\ 3%
| Id
| 5637 AT I L\\
5 5757 3 5
] N
{t _ J\ 6 60 56 57 5661
9 9 34 M 23 55 L SVB B \_T 25 22
5 cv ~ B
r \//4/\ / 2
| 1@ 150 bar 9 j— | — ___|
w 36
52 AT ‘ [ s DC
IS N t
Y — - A 45 56 | — - 2—
i 6236 / R e 53 e N
60 671 KB S — _ .
I i i i i) 8 - 4 / 38 ‘,\
MP o | /
60 24 R 5 9
>< =) 57 57 3 22
1711 61 ANy o e A”‘\ e
56 /I T JI. JI. T \4 42
07 60 4 T Tk 60 56
10 14| | ettty AT ,F,/zgo 37 3 13
{ 1 21 ::\: | b c
VDP
- ;\\ LC
I\ 46
ol 60},
9_ WM 59 63
! J[)f 7 1912 9
i
T 5 - ' RF
T\ [P\ 26 21
/
/ [\ @& 30 34 3
/ \ 1 31 /56
56 47
20 11 61 20 55 18 hf [
TANK 99
7
29
32
58
9 16

Rhino RL 160 - DUO

132




HYDRAULIC SCHEMATIC WITH LH SIDE BRUSH

QTyY

REF. NO.

O 00 N O U1 b W N B

[EY
o

11

PART NO
558441367-00
558441368-00
558441369-00
558441370-00
558441371-00
558441372-00
558441373-00
558441374-00
558441375-00
558441376-00
558441377-00
558441378-00
558441379-00
558441380-00
553443671-00
558441383-00
558441757-00
558441386-00
553441214-00
558441389-00
558441390-00
558441392-00
558441391-00
552500035-00
552860041-00
553443388-00
553443889-00
553441235-00
553443890-00
553441241-00
553441238-00
553443891-00
553443395-00
553442295-00
553442296-00
553442297-00
553442298-00
553442299-00
553442300-00
553442625-00

DESCRIPTION
ST-9/16" ORFS TO 7/16" UNF ASSY
ADJ.EL 9/16" ORFS TO 3/8" BSP ASSY
ST-1/4” BSP TO 9/16" UNF ORFS ASSY
ST 3/8” BSP TO 9/16" UNF ORFS ASSY
ST-1/2” BSP TO 13/16" UNF ORFS ASSY
ST-3/8” BSP TO 13/16" UNF ORFS ASSY
ST-3/4" BSP TO 1-3/16" ORFS ASSY
ADJ.EL 13/16" ORFS 7/8" UNF 1/4" BSP ASSY
ADJ.EL 1/2" BSP TO 13/16" ORFS ASSY
ST 1-7/16" ORFS TO 1-1/16" UNF ASSY
1-1/16"UNF 13/16"ORFS 1/4"BSP FEMALE ASSY
ADJ.RT 1/2"BSP FEMALE TO 13/16"UNF ASSY
ADJ.RUN T 1/4"BSP 9/16"UNF 9/16"UNF ASSY
ADJ.EL 3/8”BSP TO 13/16"ORFS SHORT ASSY
13/16”ST —13/16” ST ORFS 1/2" R2 LENGTH 4080.
ST-1" BSP TO 1-7/16" ORFS ASSY
ST-3/4" UNF DUMMY ASSY
ST-3/4" UNF TO 1/4" BSP FEMALE ASSY
STRAIGHT 3/4" BSP MALE - 1/2" BSP FEMALE
ST-3/4" UNF TO 13/16" ORFS ASSY
ST 1-1/16" UNF TO 13/16" ORFS ASSY
ADJ.EL 1/4" BSP TO 9/16" ORFS ASSY
ADJ.EL 3/8”BSP MALE-1/4"BSP FEMALE ASSY
Dummy 3/8" BSP
1/4"Silencer Button ASB 0161 JANATICS
13/16”ST — ST 13/16” ORFS 1/2" R2 LENGTH 2000 WITH PVC SLEEVE
9/16” ST —9/16” ORFS ST 1/4" R2 LENGTH 1500 WITH PVC SLEEVE
9/16” ST—ST 9/16” ORFS 1/4" R2 LENGTH 1030.
13/16" ORFS ST- 13/16" ORFS 90° 1/2" R1 HOSE LENGTH 1300
13/16" ORFS ST- 13/16" ORFS 90 1/2" R2 LENGTH 1500.
1-3/16”ST—1-3/16” ORFS 90° 3/4" R1 LENGTH 2250.
1-7/16” ST—1-7/16” ORFS 90° 1" R1 HOSE LENGTH 1300
9/16"”ST —9/16” ORFS 90° 1/4" R2 LENGTH 2900.
13/16”ST —13/16” ORFS 90° 1/2" R2 LENGTH 1900.
13/16"ST —13/16" ORFS 90 1/2" R2 LENGTH 1500.
13/16"ST —13/16" ORFS 90 1/2" R2 LENGTH 2300.
9/16"”ST —9/16” ORFS 90° 1/4" R2 LENGTH 700.
9/16"”ST —9/16” ORFS 90° 1/4" R2 LENGTH 1600.
9/16"”ST —9/16” ORFS 90° 1/4" R2 LENGTH 3600.
9/16"”ST —9/16” ORFS 45° 1/4" R2 LENGTH 875.

P RPN R P P NPRPRPRRPPRPRRPRRPRPNRNPRPR WNNRRRPRPRRLRRRRENLSPR

REF. NO.
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64

PART NO
553442626-00
553442627-00
553442628-00
553442629-00
553442630-00
553442631-00
553443892-00
553443392-00
553443164-00
553442634-00
553443396-00
553443391-00
553443394-00
553443393-00
553441260-00
552670161-00
552670162-00
552670163-00
552670071-00
552670072-00
552500049-00
552860159-00
552670082-00
553440957-00

DESCRIPTION
9/16”ST —9/16” ORFS 45° 1/4" R2 LENGTH 935.
9/16”ST —9/16” ORFS 45° 1/4" R2 LENGTH 960.
9/16”ST —9/16” ORFS 45° 1/4" R2 LENGTH 1015.

9/16”ST —9/16” ORFS 90° (LONG) 1/4” R2 LENGTH1600.

13/16”ST —13/16” ORFS 135° 1/2" R2 LENGTH 850.

13/16" ST-13/16" ORFS 135 1/2" R2 LENGTH 1600.
9/16" ST - 9/16" ORFS 90° 1/4" R2 HOSE LENGTH 1900

9/16" ST—9/16" ORFS 90 1/4" R2 LENGHT 600.
13/16"ST-13/16"ORFS 90 1/2" R2 LENGTH 1950.
13/16"ST-13/16"ORFS 90 1/2" R2 LENGTH 2010.
9/16”ST —9/16” ORFS 90° 1/4" R2 LENGTH 3000.
13/16”ST —13/16” ORFS 90° 1/2" R2 LENGTH 1200.

13/16" ST-13/16" ORFS90 1/2" R2 LENGTH 1800.

9/16" ST—9/16" ORFS 90 1/4" R2 LENGHT 680.
MINIMISE COUPLING

1/4" DOWTY WASHER
1/2" DOWTY WASHER

1" DOWTY WASHER

3/4" DOWTY WASHER
3/8" DOWTY WASHER
Dummy 1/4" BSP

PLUG 1/4"BSP

3/4 INCH COPPER WASHER
ORIFICE - 0.8mm

QTyY

N R R R R R R R R R R B R N R

N
()]

N N P, OO 00N R O

Rhino RL 160 - DUO

133




HYDRAULIC GROUP



HYDRAULIC GROUP - CONTROL VALVE

Qry

DESCRIPTION

PART NO

REF. NO.

< N A N = —H 00 Hd —d <

x

%)

<

S~

n

<

2
< O b
nh T n
= n X X
n O LB Z
4\.?’ o
) I v =
O o < RA.O
T2y Z2o2g
x = = < 0o ¢ o
Q £ E O I I
T x Y x ™
= =z =z n 24 o ™
SEEZ<coIEIET 2 a
S 55 dua Y ng <
TFEFFrFogo 2 a v x
TEEOOEA o o= O
Ecxoeczzhd48 xd
>3 wv o0 Ry
EWWOOMOVDGG
S xx OO0 O & < O O
EPPPPOPMOLL
J0n »n o n On 3 a a
O O OO 0O 0O O O O O O
S99 9099339099
O N 0 O O 4 N — N 60 O
N N NN 00 00 0 & &N N N
O O O O O O O <« < <« <
M M MmO M m 0 M A o oA -
S S - S S S - S - S
N D U U U U U O O O
M M M M M MO O O O O M
N H D DWW WwLWwLwLwLwmLw
N 1h h h DWW W
“ N m SN o~ o S o

0).

135

Rhino RL 160 - DUO




HYDRAULIC GROUP - O RING SEAL KITS

F \
| ?
/%gi AUEY 777 ),

N

LAH
.
e
¢

Rhino RL 160 - DUO 136




\\\\\\\
T

27

\\\\\

48

49

137

24

=
f.
T

46

47

HYDRAULIC GROUP - O RING SEAL KITS

4_./7////,7////////%4\

f N

\\\uam

]
Y AR

V.

44

= -, Jo—t L

45

Rhino RL 160 - DUO




HYDRAULIC GROUP - O RING SEAL KITS

32

54

55

o
7

g sars o
R 2

10

m__—
|

|

|

|

|

. %
Uffff
15

52

53

50

31

51

138

Rhino RL 160 - DUO




139

37

Te—

n

|

|

|

|

|

|
12

58

59

HYDRAULIC GROUP - O RING SEAL KITS

56

34
35

57

Rhino RL 160 - DUO



HYDRAULIC GROUP - O RING SEAL KITS

REF. NO. PART NO DESCRIPTION Qry REF. NO. PART NO DESCRIPTION Qry
1 552430050-00| ORING-7.7X1.78 2 31 553441209-00 | STRAIGHT 1" BSP TO 1-7/16" ORFS 1
2 552430051-00| ORING-12.4X1.78 9 32 553441211-00 ( ADAPTER ST - 3/4" UNF TO 9/16" ORFS 1
3 552430052-00| ORING -18.8X1.78 7 33 553441212-00 | STRAIGHT 3/4" UNF TO 1/4" BSP FEMALE 1
4 552430053-00| ORING-23.5X1.78 1 34 553441302-00 | STRAIGHT 3/4" UNF TO 13/16" ORFS 1
5 552430054-00| ORING-10.77 X 2.62 3 35 553441303-00 [ STRAIGHT 1-1/16" UNF TO 13/16" ORFS 1
6 552430055-00| ORING-13.94X2.62 3 36 553442293-00 ( ADJ.ELBOW 3/8" BSP MALE # 1/4"BSP FEMALE 1
7 552430056-00| ORING -17.96 X 2.62 2 37 553442641-00 | ADJ. ELBOW 1/4" BSP TO 9/16" ORFS 1
8 552430057-00| ORING -23.47X2.62 1 38 558441367-00 | ST-9/16" ORFSTO 7/16" UNF ASSY 1
9 552430059-00| ORING-8.92X1.83 1 39 558441368-00 | ADJ.EL 9/16" ORFS TO 3/8" BSP ASSY 5
10 552430060-00| ORING -16.36x2.21 3 40 558441369-00 ( ST-1/4" BSP TO 9/16" UNF ORFS ASSY 19
11 552430062-00| ORING -23.47 X 2.95 3 41 558441370-00 ST 3/8" BSP TO 9/16" UNF ORFS ASSY 4
12 552430064-00 | RETAINING RING G 1/4 A 2 42 558441371-00 ST-1/2" BSP TO 13/16" UNF ORFS ASSY 9
13 552430065-00 | RETAINING RING G 3/8 A 3 43 558441372-00 | ST-3/8" BSP TO 13/16" UNF ORFS ASSY 4
14 552430066-00 | RETAINING RING G 1/2 A 2 44 558441373-00 | ST-3/4" BSP TO 1-3/16" ORFS ASSY 1
15 552430067-00 | RETAINING RING G 3/4 A 1 45 558441374-00  ADJ.EL 13/16"ORFS 7/8" UNF 1/4" BSP ASSY 1
16 553440671-00 | STRAIGHT 9/16" UNF TO 7/16" UNF 1 46 558441375-00 ( ADJ.EL 1/2" BSP TO 13/16" ORFS ASSY 6
17 553440677-00 [ ADJ.ELBOW 9/16" UNF TO 3/8" BSP 1 47 558441376-00 [ ST 1-7/16" ORFS TO 1-1/16" UNF ASSY 1
18 553440683-00 | STRAIGHT 9/16" UNF TO 1/4" BSP 1 48 558441377-00 | 1-1/16"UNF 13/16"ORFS 1/4"BSP FEMALEASSY 2
19 553440684-00 | STRAIGHT 9/16" UNF TO 3/8" BSP 1 49 558441378-00 | ART 1/2" BSP FEMALE TO 13/16" UNF ASSY 1
20 553440685-00 [ STRAIGHT 13/16" UNF TO 1/2" BSP 1 50 558441379-00 | ADJ.RUN T 1/4"BSP 9/16"UNF 9/16"UNF ASSY 1
21 553440686-00 [ STRAIGHT 13/16" UNF TO 3/8" BSP 1 51 558441380-00 | ADJ.EL 3/8" BSP TO 13/16"ORFS SHORT ASSY 1
22 553440687-00 | STRAIGHT 1-3/16" UNF TO 3/4" BSP 1 52 558441382-00  ADJ.EL 3/4" BSP TO 1-3/16" ORFS ASSY 1
23 553441200-00 | ADJ.EL 13/16" UNF 7/8"UNF 1/4"BSP-FEMALE 1 53 558441383-00 | ST-1" BSP TO 1-7/16" ORFS ASSY 1
24 553441201-00 | ADJ.ELBOW 1/2" BSP TO 13/16" UNF 1 54 558441385-00  ST-3/4" UNF TO 9/16" ORFS ASSY 1
25 553441202-00 | ADAPTER ST - 1-7/16" ORFS TO 1-1/16" UNF 1 55 558441386-00  ST-3/4" UNF TO 1/4" BSP FEMALE ASSY 1
26 553441203-00| 1-1/16" UNF 13/16" ORFS 1/4" BSP (FEMALE 1 56 558441389-00| ST-3/4" UNF TO 13/16" ORFS ASSY 2
27 553441204-00 | ADJ.RUN TE 1/2" BSP FEMALE - 13/16" UNF 1 57 558441390-00 ( ST 1-1/16" UNF TO 13/16" ORFS ASSY 2
28 553441205-00 | ADJ.RUN TE 1/4"BSP - 9/16"UNF - 9/16"UNF 1 58 558441391-00  ADJ.EL 3/8" BSP MALE-1/4"BSP FEMALE ASSY 1
29 553441206-00 | ADJ. ELBOW - 3/8" BSP 13/16" ORFS SHORT 1 59 558441392-00 | ADJ.EL 1/4" BSP TO 9/16" ORFS ASSY 2
30 553441208-00 | ADJUSTABLE ELBOW 3/4" BSP - 1-3/16" ORFS 1 60 558440670-00 | ADAPTER O RING KIT CONTROL VALVE 1

Rhino RL 160 - DUO 140




HYDRAULIC GROUP - O RING SEAL KITS

REF. NO.

PART NO
558440671-00
558440672-00
558440674-00
558440675-00
558440676-00
558440677-00
558440678-00
558440679-00
558440680-00
558440681-00
558440682-00
558440683-00
558440684-00
558440685-00
558440686-00

DESCRIPTION
ADAPTER O RING KIT - SIDE BRUSH MOTOR
ADAPTER O RING KIT - TILT CYL
ADAPTER O RING KIT - MANIFOLD
ADAPTER O RING KIT - SEQ. VALVE BLOCK
ADAPTER O RING KIT - END LIMITER VALVE
ADAPTER O RING KIT - DOOR CYL
ADAPTER O RING KIT - LIFT CYL
ADAPTER O RING KIT MAIN BRUSH MOTOR
ADAPTER O RING KIT - SCU
ADAPTER O RING KIT - MAIN PUMP
ADAPTER O RING KIT WHEEL MOTOR
ADAPTER O RING KIT - VDP
ADAPTER O RING KIT - HYDRAULIC OIL TANK
ADAPTER O RING KIT- REMOTE ENG. OIL FILT
ADAPTER O RING KIT-OIL COOLER KIT

Note: Item Nos. 60 to 75 are not shown in the figure.

Qry

R R R R R R R R R R R R R B R

Rhino RL 160 - DUO

141




STICKERS & DECALS



DECALS - BRANDING

POWER SWEEPER

RL 160

Branding stickers complete: 557440107-00

Rhino RL 160 - DUO 143




STICKER - FUNCTIONAL

REF.NO  PART NO DESCRIPTION Qry
1 | 557440113-00 | IGNITION KEY DECAL - EXPORT 1
2 | ss7a00100.00 | HYP OIL CLOG & ENGINE RPM INDICATOR |
DECAL
3 | 557440053-00 | SWITCH PANEL Fw DECAL 1
1 2 3 4 7 s | ss7a40105.00 | BATTERY CHARGING & ENGINE .
MALFUNCTION INDICATOR DECAL
557440055-00 | MB & SB LEVEL INDICATOR DECAL 1
557440056-00 | CONTROL VALVE DECAL 1
557440058-00 | HORN DECAL 1
557440059-00 | TURN INDICATOR DECAL 1
557440101-00 | THROTTLE SWITCH BOX DECAL 1
557440092-00 | SWITCH PANNEL FW DECAL - CABIN 1
557440089-00 | CONRTOL VALVE DECAL - CABIN 1
557440083-00 | SWITCH BOX DECAL 1
o | 557440084-00 | INDICATOR DECAL — CABIN 1
557440093-00 | CIRCUIT BREAKER DECAL 1
557440074-00 | LH SIDE BRUSH ACTUATOR DECAL 1
'
£
*
Rhino RL 160 - DUO 144




STICKER - SAFETY

/\ WARNING

/\ WARNING

i;&uss GASOLINE REF. NO
FUEL ONLY o \ ( .
' -=-l - =
- 8 ! g LA =(®)=
KEEP AWAY FROM ENGINE FUEL CAN | - Stay Clear of Hopper & | DO not work under
ENGINE FAN CAUSE FIRE LiftAm B el 2
/\ WARNING NOTICE 4
" USE DESIGNATED FUSES ONLY 5
BATTERY ==l 55 %
ROTATING _ E: 6
Keep Hands Away <[4 @) g
s =[30a no)
5 9 DPDT RELAY (FS) 7
(OPTIONAL) e
(vm) || (suB) 8
MAINTENANCE SCHEDULE 308 (NO) || s0a (NC)
(L) (HR) % 9
For detailed instructions refer the instruction manual a0n Moy |[ 30a o) @
4
e
- i 2 a5 G, o m( H ‘)Nm ; DtAAuTN)O g 10
WEEKLY. 1
EVERYSOHOURS | 1 11
EVERY 100 HOURS | 1. Engine, 2
EVERY 200 HOURS | 1.
e 14 15 12
EVERY 500 HOURS | 1. Coolant system, 2. Side broom.
2. Wheal
( ) 15
/\ CAUTION
FOR YOUR SAFETY AND SAFETY OF OTHERS: 1 6
1. DO NOT OPERATE MACHINE: J x
. -
Unless authorized and trained
'Without adequate ventilation.
2. Drive slowly oninclined and slippery surfaces. - GREASE GREASE GREASE
3. Do not take a sharp tum when the vehicle is at g LOIN], POINT POINT
LPG ONBOARD
4.Donot park vehicle on a sloping surface.
GREASE GREASE GREASE
5:::'::; dump hopper unless vehicle is on a level x POINT POINT POINT

6.Inspectvehicle everyday as per user manual.

7. Before leaving vehicle: Engage parking brake,
Stop engine and Remove key.

.

o

GREASE GREASE
POINT POINT
J

-
& 6

a8,
1 12

\7// 1' 7777
w/z

\\\

/7

PART NO
557440060-00

557440100-00

557440062-00
557440063-00
557440064-00
557440065-00

557440090-00

557440067-00
557440068-00
557440069-00
557440071-00
557440072-00

557440091-00

557440110-00
557440098-00
557440099-00

DESCRIPTION
FAN ROTATION WARNING DECAL
ENGINE FUEL (GASOLINE) WARNING
DECAL
LIFT ARM SAFTY WARNING DECAL
PARKING BRAKE DECAL
BELT ROTATION WARNING DECAL
SIDE COVER PRESENCE INDICATOR DECAL
ENGINE HOOD PRESENCE INDICATOR
DECAL
MACHINE SAFTY INSTRUCTION DECAL
BATTERY DECAL
SAFETY STOPPER DECAL
GREASE POINT RH DECAL
GREASE POINT LH DECAL
MAINTENANCE SCHEDULE NOTE DECAL -
E4
FUSEBOX DECAL - DUO
LPG CYL MTG INSTRUCTION DECAL
LPG CYL. LOCATION IDENTIFICATION
DECAL

RN R RN

[0 I R e A

Qry

SAFETY /S /S /S S/

10

/S S S S S S/ S/ STOPPERSS S/ Y

Rhino RL 160 - DUO

145




OPERATOR NOTES

Rhino RL 160 - DUO 146




THIS PAGE IS INTENTIONALLY BLANK



THIS PAGE IS INTENTIONALLY BLANK






Roots Multiclean Ltd.
R.K.G. Industrial Estate, Ganapathy, Coimbatore - 641 006, India.
Phone: +91 (422) 4330 330, E-mail: rmclsales@rootsemail.com
Web: rootsmulticlean.com

Toll Free: 1800 41 99 77 9



